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1 Summary of Test
1.1 Modification history of the test report
Document Number Modification History Issue Date
JPD-TR-19157-0 First Issue Refer to the cover page
1.2 Standards
CFR47 FCC Part 15 Subpart E
1.3 Test methods
ANSI C63.10-2013
KDB789033 D02 General U-NIl Test Procedures New Rules v02r01
14 Deviation from standards
None
1.5 List of applied test(s) of the EUT
Test i_tem Test item Condition Result Remark
section
15.407(a) 26dB Bandwidth Conducted PASS -
15.407(a) Maximum Conducted Output Power Conducted PASS -
15.407(a) Peak Power Spectral Density Conducted PASS -
15.407(b) . .
15.205 Radiated emissions . Radiated PASS -
15209 (Restricted Bands of Operation)
15.407(g) Frequency Stability Conducted PASS -
15.207 AC Power Line Conducted Emissions Conducted PASS -
1.6 Test information
None
1.7 Test set up
Table-top
1.8 Test period

3-August-2019 - 11-September-2019

TUV SUD Japan Ltd. Page 3of 158
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Equipment Under Test

EUT information

Applicant

Equipment Under Test (EUT)

Model number

Serial number

Trade name

Number of sample(s)
EUT condition
Power rating

Size

Environment
Terminal limitation

Hardware version
Software version
Firmware version

RF Specification

Protocol

Frequency range

Number of RF Channels

Modulation type

TUV SUD Japan Ltd.

KYOCERA Corporation

Yokohama Office 2-1-1 Kagahara, Tsuzuki-ku Yokohama-shi,
Kanagawa, Japan

Phone: +81-45-943-6253 Fax: +81-45-943-6314
Mobile Phone

DB05

N/A

Kyocera

1

Pre-Production

Battery: DC 3.85V

(W) 73.0 x (D) 153.0 x (H) 8.9 mm
Indoor and Outdoor use

-20°Cto 60°C

DMT1
0.400BE
Not applicable

IEEE802.11a,

IEEE802.11n (HT20), IEEE802.11n (HT40)
IEEE802.11ac (HT20), IEEE802.11ac (HT40),
EEE802.11ac (HT80)

IEEE802.11a/n/ac (HT20): 5180 MHz-5320 MHz, 5500 MHz-5700 MHz
IEEE802.11n/ac (HT40): 5190 MHz-5310 MHz, 5510 MHz-5670 MHz
IEEE802.11ac (HT80): 5210 MHz, 5290 MHz, 5530 MHz, 5610 MHz

IEEE802.11a/n/ac (HT20): 19 Channels
IEEE802.11n/ac (HT40): 9 Channels
IEEE802.11ac (HT80): 4 Channels

IEEE802.11a/n/ac: OFDM (BPSK, QPSK, 16QAM, 64QAM,
256QAM)

Page 4 of 158
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Data rate |[EEE802.11a: 6, 9, 12, 18, 24, 36, 48, 54 Mbps
|[EEE802.11n (HT20 LGI): 6.5, 13, 19.5, 26, 39, 52, 58.5, 65Mbps
I[EEE802.11n (HT20 SGI): 7.2, 14.4, 21.7, 28.9, 43.3, 57.8, 65, 72.2Mbps
I[EEE802.11ac (HT20 LGlI): 6.5, 13, 19.5, 26, 39, 52, 58.5, 65, 78, 86.5Mbps
I[EEE802.11ac (HT20 SGI): 7.2, 14.4, 21.7, 28.9, 43.3, 57.8, 65, 72.2, 86.6,
96.1Mbps
|[EEE802.11n (HT40 LGI): 13.5, 27, 40.5, 54, 81, 108, 121.5, 135Mbps
I[EEE802.11n (HT40 SGI): 15, 30, 45, 60, 90, 120, 135, 150Mbps
|[EEE802.11ac (HT40 LGI): 13.5, 27, 40.5, 54, 81, 108, 121.5, 135, 162, 180Mbps
|[EEE802.11ac (HT40 SGl): 15, 30, 45, 60, 90, 120, 135, 150, 180, 200Mbps
|[EEE802.11ac (HT80 LGI): 29.3, 58.5, 87.8, 117, 175.5, 234, 263.3, 292.6, 351,
390Mbps
I[EEE802.11ac (HT80 SGl): 32.5, 65, 97.5, 130, 195, 260, 292.5, 325, 390,
433.3Mbps

Channel separation IEEE802.11a/n/ac (HT20): 20 MHz
IEEE802.11n/ac (HT40): 40 MHz
IEEE802.11ac (HT80): 80 MHz

Output power 27.805 mW (IEEE802.11a)
26.683 mW (IEEE802.11n: HT20)
20.405 mW (IEEE802.11n: HT40)
20.423 mW (IEEE802.11ac: HT80)

Antenna type Internal antenna

Antenna gain 5.15-5.25 GHz band: -0.4 dBi
5.25-5.35 GHz band: -0.4 dBi
5.47-5.725 GHz band: -0.3 dBi

2.2 Modification to the EUT

The table below details modifications made to the EUT during the test project.

Modification State ‘ Description of Modification | Modification fitted by | Date of Modification

Model: DB05, Serial Number: N/A

0 ‘ As supplied by the applicant | Not Applicable | Not Applicable

2.3 Variation of family model(s)
2.31 List of family model(s)

Not applicable

2.3.2 Reason for selection of EUT

Not applicable

TUV SUD Japan Ltd. Page 5 of 158
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24 Operating channels and frequencies

IEEE802.11a/n (HT20)]

Japan

Channel Frequency [MHz]
36 5180
40 5200
44 5220
48 5240
52 5260
56 5280
60 5300
64 5320
100 5500
104 5520
108 5540
112 5560
116 5580
120 5600
124 5620
128 5640
132 5660
136 5680
140 5700

IEEE802.11n (HT40)]

Channel Frequency [MHz]
38 5190
46 5230
54 5270
62 5310
102 5510
110 5550
118 5590
126 5630
134 5670

IEEE802.11ac (HT80)]

Channel Frequency [MHz]
42 5210
58 5290
106 5530
122 5610

TUV SUD Japan Ltd.
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25 Description of test mode

The EUT had been tested under operating condition.
There are three channels have been tested as following:

IEEE802.11a/n/ac (HT20) IEEE802.11n/ac (HT40) IEEE802.11ac (HT80)
Band Frequency Frequency Frequency
Channel [MHzZ] Channel [MHz] Channel [MHzZ]
36 5180 38 5190 42 5210
5'58%2 40 5200 8 n B -
48 5240 46 5230 - -
53 GHz 52 5260 54 5270 58 5290
Band 56 5280 - - - -
64 5320 62 5310 - -
56 GH 100 5500 102 5510 106 5530
.Bandz 116 5580 110 5550 122 5610
140 5700 134 5670 - -

The pre-test has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates.

Band Modulation Type Data Rate

IEEE802.11a: OFDM 6Mbps
IEEE802.11n (HT20): OFDM MCS0 (6.5Mbps)
5.2 GHz Band IEEE802.11n (HT40): OFDM MCSO0 (13.5Mbps)
IEEE802.11ac (HT80): OFDM MCSO0 (29.3Mbps)

IEEE802.11a: OFDM 6Mbps
IEEE802.11n (HT20): OFDM MCS0 (6.5Mbps)
5.3 GHz Band IEEE802.11n (HT40): OFDM MCSO0 (13.5Mbps)
IEEE802.11ac (HT80): OFDM MCSO0 (29.3Mbps)

IEEE802.11a: OFDM 6Mbps
IEEE802.11n (HT20): OFDM MCSO0 (6.5Mbps)
5.6 GHz Band IEEE802.11n (HT40): OFDM MCSO0 (13.5Mbps)
IEEE802.11ac (HT80): OFDM MCSO0 (29.3Mbps)

The field strength of spurious emissions was measured at each position of all three axis X, Y and Z
to compare the level, and the maximum noise.

The worst emission was found in X axis and the worst case recorded.

Pre-scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports.

2.6 Operating flow

- Tx mode
i)  Test program setup to the Software
i) Selecta Test mode
Operating frequency: 5.2GHz Band, 5.3GHz Band, 5.6GHz Band
iii) Start test mode

- Rx mode
i)  Test program setup to the Software
i) Selecta Test mode
Operating frequency: 5.2GHz Band, 5.3GHz Band, 5.6GHz Band
iii) Start test mode

TUV SUD Japan Ltd. Page 7 of 158
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Configuration of Equipment

Japan

Numbers assigned to equipment on the diagram in “3.3 System configuration” correspond to the lists in “3.1

Equipment used” and “3.2 Cable(s) used”.

Cabling and setup(s) were taken into consideration and test data was taken under worse case condition.

31 Equipment used
No. Equipment Company Model No. Serial No. FCCID/DoC Comment
1 Mobile Phone KYOCERA DB05 N/A JOYDB05 EUT
2 | AC Adapter KDDI 0301PQA N/A N/A *
*: AC power line Conducted Emission Test.
3.2 Cable(s) used
No. Cable Length[m] Shield Connector Comment
a | USB cable (for AC Adapter) 1.0 Yes Metal *
*: AC power line Conducted Emission Test.
3.3 System configuration
1. Mobile Phone
(EUT)
a. AC 120V
USB Type-C 2. AC Adapter 60Hz

TUV SUD Japan Ltd.
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4 Test Result

41 26dB Bandwidth and 99% Occupied Bandwidth
411 Measurement procedure

[FCC 15.407(a), KDB 789033 D02, Section C, D]

The 26dB bandwidth and 99% occupied bandwidth is measured with a spectrum analyzer connected to the
antenna terminal, while EUT is operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

- RBW=200 kHz/430 kHz/820 kHz, VBW=620 kHz/1.3 MHz/2.4 MHz, Span=40 MHz/80 MHz/160 MHz
Sweep=auto, Detector=Peak, Trace mode=Max hold

The EUT was set to operate with following conditions.

- 5.2 GHz Band, 5.3 GHz Band, 5.6 GHz Band

The test mode of EUT is as follows.

- Tx mode

- Test configuration

Spectrum
EUT Attenuator Analyzer

Coaxial cable

4.1.2 Limit

None

TUV SUD Japan Ltd. Page 9o 158
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41.3 Measurement result
Date . 7-August-2019
Temperature . 245 [°C]
Humidity ;431 [%] Test engineer :
Test place . Shielded room No.4 Chiaki Kanno
Frequency 26 dB bandwidth 99% Occupied bandwidth
Mode Band Channel (MHz) (MHz) (MHz)
36 5180 19.632 16.4226
5.2 GHz
Band 40 5200 19.770 16.4093
48 5240 19.747 16.4192
52 5260 19.779 16.3750
802.11a 5'§ GHz 56 5280 19.825 16.4089
and
64 5320 19.977 16.4238
100 5500 19.766 16.4123
52 Gtz 116 5580 19.829 16.4251
and
140 5700 19.687 16.4141
Frequency 26 dB bandwidth 99% Occupied bandwidth
Mode Band Channel (MHz) (MHz) (MHz)
36 5180 19.957 17.5516
5.2 GHz
Band 40 5200 20.171 17.5683
48 5240 20.052 17.5316
52 5260 19.952 17.5531
802.11n 5.3 GHz
(20 MHz) Band 56 5280 20.033 17.5477
64 5320 19.995 17.5665
100 5500 19.936 17.5666
5.6 GHz 116 5580 20.123 175593
Band
140 5700 19.972 17.5612
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Frequency 26 dB bandwidth 99% Occupied bandwidth
Mode Band Channel (MHz2) (MHz) (MHz)
592 GHz 38 5190 40.595 35.9997
Band 46 5230 40.399 35.9944
53 GHz 54 5270 40.265 35.9937
(i%m’z‘) Band 62 5310 40.692 35.9908
102 5510 40.279 35.9912
5'§ GHz 110 5550 40.280 35.9833
and
134 5670 40.607 36.0541
Frequency 26dB bandwidth 99% Occupied bandwidth
Mode Band Channel (MHz) (MH2) (MHz)
5'§ GHz 42 5210 80.668 75.1701
and
802.11ac | 93 GHz 58 5290 80.796 75.0546
(80 MHz) Band
56 GHz 106 5530 80.772 75.1766
Band 122 5610 80.719 75.1528

TUV SUD Japan Ltd.
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41.4 Trace data

[IEEE802.11a]
(5.2 GHz Band)

Channel: 36
45 Agilent
Fef 16 dBm Atten 28 dB
uF eak
Log
i . At
B/ /f ‘k\
3 Jf “\(—
o o, L,
[ L1 v L i
Lafy
Ml 52
Center 5,150 88 GHz Span 468 MHz
#Res BH 200 kHz #YBW 626 kHz Sween 1 oms (1001 pts)
Occupied Bandwidth Occ BN % Pur 9900 7
16.4226 MHz ® dB 2606 dB
Transmit Freq Error  1.497 kHz
% dB Bandwidth 19632 MHz
Channel: 40
45 Agilent
Fef 168 dBm Atten 20 dB
b eak
Lo
L@ Aot | e .
B/ i i
>/ e
M o MM W W’\m s g
High ol LAl
LAy
ML 52
Center 5.200 86 GHz Span 48 MHz
#Res BH 200 kHz #\BH 620 kHz Sweep 1 oms (1081 prs)
Occupied Bandwidth Occ BN X Pur  99.00 7
16.4093 MHz ® dB -26.00 dB
Transmit Freq Error  6.374 kHz
% dB Bandwidth 19.776 MHz
Channel: 48
i Agilent
Fef 168 dBm Atten 260 dB
#Peak
Log
L6 e P " S
4B/ j ?‘w
> J;‘ \e
(T R [y
g i
LaFy
ML 52
Center 5.240 B8 GHz Span 48 MHz
kRes BH 200 kHz #\BH 620 kHz Sweep 1 oma (1001 prs)
Occupied Bandwidth Occ BH 7 Par 50007
16.4192 MHz ¥ dB 2000 o5
Transmit Freq Error  4.505 kHz
% dB Bandwidth 19.747 MHz

TUV SUD Japan Ltd.
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(5.3 GHz Band)
Channel: 52
Agilent
Fet 18 dBm Atten 26 dB
#Peak
Log
La v T
i/ M’? ?k‘
—))f’ \]e
10 ﬂ'ﬂlf ll o ol P
WWWV LI yirrar I.N‘W wJ UL“"
LaFy
Ml 52
Center 5.260 B0 GHz Span 48 MHz
kRes BH 200 kHz #\BH 620 kHz Sweep 1 oma (1001 prs)
Occupied Bandwidth Occ BH 7 Par 50007
16.3750 MHz ¥ dB 2000 o5
Transmit Freq Error  3.353 kHz
% dB Bandwidth 19.779 MHz
Channel: 56
Agilent
Fet 18 dBm Atten 26 dB
#Peak
Lo
Lo s —
B/ j %\“
> €
%ﬁwﬁmﬂv%mﬂwdwﬂ/ M l"\Mmﬂ Aok 1L
LR
LaAy
Ml 52
Center 5.260 08 GHz Span 46 MHz
#Res BH 200 kHz #UBK 620 kHz Sweep L oms (1001 pts)
Occupied Bandwidth Occ B % Pur  99.00 7
16.4089 MHz ® dB 2600 dB
Transmit Freq Error  -1.632 kHz
% dB Bandwidth 19,625 MHz
Channel: 64
45 Agilent
Fef 18 dBm Atten 26 dB:
uF eak
Log
1@ - P Ay | et S
B/ M?
> {;/ €
M b v At
Al R -
Lafy
Ml 52
Center 5,320 B8 GHz Span 468 MHz
#Res BH 200 kHz #YBW 626 kHz Sween 1 oms (1001 pts)
Occupied Bandwidth Occ BN % Pur 9900 7
16.4238 MHz ® dB 2606 dB
Transmit Freq Error 306733 Hz
% dB Bandwidth 19.477 MHz

TUV SUD Japan Ltd.
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(5.6 GHz Band)
Channel: 100

Agilent

Ref 18 dBm Atten 20 dB
#Peak

Lo it L

=
=

Wmm ﬂl\ nl"l by

[‘le\/ VAL

RN

LaFy

ML 52

Center 5.500 B8 GHz
#Res BH 200 kHz

Occupied Bandwidth

#UBK 620 kHz

Span 48 MHz
Sweep 1 oma (1001 prs)

Occ BH % Pur RN

16.4123 MHz ® 4B —2odn if
Transmit Freq Error  -254.993 Hz
% dB Bandwidth 19.766 MHz
Channel: 116
Agilent
et 18 dBm ftten 20 dB
#Peak
Lo
L6 e, .
&/ u}? "”‘2\\
> ‘n,he
14
oA RS
LaAy
ML 52
Center 5.560 08 GHz

#Res BH 200 kHz

Occupied Bandwidth
16.4251 MHz

Transmit Freq Error  -12.545 kHz
% dB Bandwidth 19,529 MHz

#VBH 620 kHz

Span 46 MHz
Sweep L oms (1001 pts)

Occ BH % Pur N
®xdB -26.00 dB

Channel: 140

45 Agilent

Ref 18 dBm Atten 20 dB
#Feak

Lafy

Ml 52

Center 5,700 B8 GHz
#Res BH 200 kHz

Occupied Bandwidth
16.4141 MHz

#UBK 626 kHz

Transmit Freq Error  27.331 kHz
% dB Bandwidth 19.687 MHz

Span 468 MHz
Sween 1 oms (1001 pts)

Occ BH 7 Pur 4900 7
®xdB -26.00 dB

TUV SUD Japan Ltd.
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[IEEE802.11n (HT20)]
(5.2 GHz Band)
Channel: 36
45 Agilent
Fef 18 dBm Atten 26 dB
b eak
Lo
L0 AT NS
B/ /?” "‘Q\
ed <
A T
LAy
ML 52
Center 5120 86 GHz Span 48 MHz
#Res BH 200 kHz #\BH 620 kHz Sweep 1 oms (1081 prs)
Occupied Bandwidth Occ BN % Pur  99.00 7
17.5516 MHz ® dB -26.00 dB
Transmit Freq Error  16.334 [Hz
% dB Bandwidth 19.957 MHz
Channel: 40
i Agilent
Fet 18 dBm Atten 26 dB
#Peak
Log
L6 A0t pacnoneal -
i/ /?— “?\
o L
ST LT
LaFy
Ml 52
Center 5.200 B8 GHz Span 48 MHz
kRes BH 200 kHz #\BH 620 kHz Sweep 1 oma (1001 prs)
Occupied Bandwidth Occ BH 7 Par 50007
17,5683 MHz " dB 2600 ¢
Transmit Freq Error  6.977 kHz
% dB Bandwidth 20,171 MHz
Channel: 48
45 Agilent
Fef 18 dBm Atten 26 dB:
uF eak
Log
2] I—— LS PR o
B/ rf?* "‘(\
—)ﬁf ‘\u(—
S i
Lafy
Ml 52
Center 5,240 B8 GHz Span 468 MHz
#Res BH 200 kHz #YBW 626 kHz Sween 1 oms (1001 pts)
Occupied Bandwidth Occ BN % Pur 9900 7
17.5316 MHz ® dB 2606 dB

Transmit Freq Error 12513 kHz
% dB Bandwidth 20,052 MHz

TUV SUD Japan Ltd.
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(5.3 GHz Band)
Channel: 52
Agilent
Fef 168 dBm Atten 260 dB
#Peak
Log
L e T Vit
B/ f” “?\
9Jr‘ ‘\e
LaFy
ML 52
Center 5.260 B0 GHz Span 48 MHz
kRes BH 200 kHz #\BH 620 kHz Sweep 1 oma (1001 prs)
Occupied Bandwidth Occ BH 7 Pur 90,00 7
175531 MHz Kb 20 D

Transmit Freq Error  -12.245 kHz

% dB Bandwidth 19,952 MHz
Channel: 56
Auilent
et 18 dBm ftten 20 dB
#Peak
Lo
16 ¥ Y T "
B/ J/?’” “‘{\
> \(n;w
¥
iy T BT
LaAy
ML 52
Center 5.260 08 GHz Span 46 MHz
#Res BH 200 kHz #UBK 620 kHz Sweep L oms (1001 pts)
Occupied Bandwidth Occ B % Pur  99.00 7
17.5477 MHz ® dB 2600 dB
Transmit Freq Error 13675 kHz
% dB Bandwidth 20,033 MHz
Channel: 64
45 Agilent
Fef 18 dBm RAtten 20 dB
uF eak
Log
1@ Al ol v
B/ /?“ ”‘{\
—)/ \1(—
e I
Rl VUI
'*H’EU W i Ty Wy
Lafy
M1 52
Center 5,320 B8 GHz Span 468 MHz
#Res BH 200 kHz #YBW 626 kHz Sween 1 oms (1001 pts)
Occupied Bandwidth Occ BN % Pur 9900 7
17.5665 MHz ® dB 2606 dB
Transmit Freq Error  9.737 kHz
% dB Bandwidth 19,495 MHz

TUV SUD Japan Ltd.
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(5.6 GHz Band)
Channel: 100

Agilent
et 18 dBm ftten 20 dB
#Peak
Log
L6 | Sl | i,
B/ bl “?\
2 S
1
Tl [P g
LaFy
ML 52
Center 5560 B8 GHz Span 48 MHz
kRes BH 200 kHz #\BH 620 kHz Sweep 1 oma (1001 prs)
Occupied Bandwidth Occ BH 7 Par 50007
17,5666 Mz wdb - o

Transmit Freq Error 16,976 kHz
% dB Bandwidth 19.936 MHz

Channel: 116

Agilent

Ref 18 dBm Atten 20 dB
#Peak

Lo
L6

e/ il R
?JJH \\»&
"WT'FMIA e P

LaAy

ML 52
Center 5.560 08 GHz

Span 46 MHz
#Res BH 200 kHz #UBK 620 kHz Sweep L oms (1001 pts)

Occupied Bandwidth Occ B % Pur  99.00 7
17.5593 MHz x dB -26.00 B

Transmit Freq Error  -1.523 kHz
% dB Bandwidth 20123 MHz

Channel: 140

45 Agilent

Ref 18 dBm Atten 20 dB
#Feak

B/ ™ TR

/
Pyl e

Lafy

ML 52
Center 5,700 B8 GHz

Span 468 MHz
#Res BH 200 kHz #YBW 626 kHz Sween 1 oms (1001 pts)

Occupied Bandwidth Occ BN % Pur 9900 7
17.5612 MHz x dB 2600 (B

Transmit Freq Error  5.351 kHz
% dB Bandwidth 19.972 MHz

TUV SUD Japan Ltd.
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[IEEE802.11n (HT40)]
(5.2 GHz Band)
Channel: 38
45 Agilent
Fef 18 dBm Atten 26 dB
b eak
Lo
B/ f?" "‘{\
+/ ) €
o P i
1 } [ I
LAy
ML 52
Center 5190 86 GHz Span 88 MHz
#Res BH 430 kHz #WBH 1.3 MHz Sweep 1 oms (1081 prs)
Occupied Bandwidth Occ BN % Pur  99.00 7
35.9997 MHz ® dB -26.00 dB
Transmit Freq Error  34.225 kHz
% dB Bandwidth 43,595 MHz
Channel: 46
i Agilent
Fet 18 dBm Atten 26 dB
#Peak
Log
L _—
B/ ?M,,.,»W MWN?
—)uy’ ‘\(—
1 A AT
!
LaFy
Ml 52
Center 5.230 B0 GHz Span S8 MHz
kRes BH 430 kHz #WBH 1.3 MHz Sweep 1 oma (1001 prs)
Occupied Bandwidth Occ BH 7 Par 50007
35.9944 MHz " dB 2600 ¢
Transmit Freq Error  -6.659 kHz
% dB Bandwidth 43,399 MHz

TUV SUD Japan Ltd.
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(5.3 GHz Band)
Channel: 54
i Agilent
Fet 18 dBm Atten 26 dB
#Peak
Log
Lo ———
i/ [?"* “‘{\
—)/ \(—
I prerentrs” i
LaFy
Ml 52
Center 5.270 B0 GHz Span S8 MHz
kRes BH 430 kHz #WBH 1.3 MHz Sweep 1 oma (1001 prs)
Occupied Bandwidth Occ BH 7 Pur 90,00 7
35.9937 MHz " dB 2600 ¢
Transmit Freq Error 33499 kHz
% dB Bandwidth 43,265 MHz
Channel: 62
i Agilent
Fet 18 dBm Atten 26 dB
#Peak
Lo
&/ /?’“ “‘{\
> I/' ‘\e
: Py it WWW“V”WW”Wvam
LaAy
Ml 52
Center 5,310 08 GHz Span 56 MHz
#Res BH 430 kHz #UBH 1.3 MHz Sweep L oms (1001 pts)
Occupied Bandwidth Occ B % Pur  99.00 7
35.9998 MHz ® dB 2600 dB
Transmit Freq Error  4.272 kHz
% dB Bandwidth 40,652 MHz
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(5.6 GHz Band)
Channel: 102

i Agilent
Fet 18 dBm Atten 26 dB
#Peak
Log
L6 e st e
i/ /?““ “‘{\
> f H\(_
oty LGRS
LaFy
Ml 52
Center 5.510 B8 GHz Span S8 MHz
kRes BH 430 kHz #WBH 1.3 MHz Sweep 1 oms (1001 pts)
Occupied Bandwidth Occ BH 7 Par 50007
359912 MHz " dB 2600 ¢
Transmit Freq Error  -1.798 kHz
% dB Bandwidth 43,279 MHz
Channel: 110
i Agilent
Fet 18 dBm Atten 26 dB
#Peak
Lo
La oo nerhty L
&/ f?’“ ““‘{\
—)/' \.\(—
e o AT
'| LIl il I i ”
LaAy
Ml 52
Center 5.550 08 GHz Span 56 MHz
#Res BH 430 kHz #UBH 1.3 MHz Sweep L oms (1001 pts)
Occupied Bandwidth Occ B % Pur  99.00 7
35.9933 MHz ® dB 2600 dB
Transmit Freq Error  8.524 kHz
% dB Bandwidth 40,268 MHz

Channel: 134

45 Agilent

Ref 18 dBm Atten 20 dB
#Feak

L AL i

Lafy

ML 52
Center 5,670 B8 GHz

Span 38 MHz
#Res BH 430 kHz #EH 1.3 MHz Sween 1oms (1001 pts)

Occupied Bandwidth Occ BN % Pur 9900 7
36.8541 MHz x dB 2600 (B

Transmit Freq Error 772740 Hz
% dB Bandwidth 40,667 MHz
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[IEEE802.11ac (HT80)]
(5.2 GHz Band)
Channel: 42
45 Agilent
Fef 18 dBm Atten 26 dB
b eak
Lo
i ey -
B/ bl B
/ \
> f \(—
AT Snbibalftons

LAy
ML 52
Center 5.210 GG GHz Span 166 MHz
#Res BH 820 kHz #WEH 2.4 MHz Sweep 1 oms (1081 prs)
Occupied Bandwidth Occ BN X Pur  99.00 7

75.1701 MHz ® dB -26.00 dB
Transmit Freq Error 13819 kHz
% dB Bandwidth 30,665 MHz

(5.3GHz Band)
Channel: 58

i Agilent

Ref 18 dBm Atten 20 dB
#Peak

Log
L6

B/ b -2

Vot \"\.f\ )
| RIARTRIRT

RN TNY ST Y

LaFy

ML 52
Center 5.290 B0 GHz Span 1668 MHz
kRes BH 520 kHz #WBH 2.4 MHz Sweep 1 oms (1001 pts)
Occupied Bandwidth Occ BH 7 Par 50007

75.0546 MHz % dB -26.00 4B

Transmit Freq Error  35.220 kHz
% dB Bandwidth 30,796 MHz
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(5.6 GHz Band)
Channel: 106

i Agilent
Fet 18 dBm Atten 26 dB
#Peak
Log
1 | ot
B/ JF’“’“ “’i\
i 1€
N asans Al iyl
1k}
LaFy
Ml 52
Center 5.530 B0 GHz Span 1668 MHz
kRes BH 520 kHz #WBH 2.4 MHz Sweep 1 oms (1001 pts)
Occupied Bandwidth Occ BH 7 Par 50007
75.1766 MHz Kb 2000 o
Transmit Freq Error  -43.933 kHz
% dB Bandwidth 30,772 MHz

Channel: 122

i Agilent

Ref 18 dBm Atten 20 dB
#Peak

Lo
L6

6/ r ™

LaAy

ML 52
Center 5,610 08 GHz

Span 166 MHz
#Res BH 320 kHz #UBH 2.4 MHz Sweep L oms (1001 pts)

Occupied Bandwidth Occ B % Pur  99.00 7
75.1528 MHz x dB -26.00 B

Transmit Freq Error  —42.659 kHz
% dB Bandwidth 50,719 MHz
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4.2 Maximum Conducted Output Power
4.2.1 Measurement procedure

[FCC 15.407(a), KDB 789033 D02, Section E.2.b) Method SA-1, d)Method SA-2]

The peak power is measured with a spectrum analyzer connected to the antenna terminal, while EUT is
operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;
- RBW=1MHz, VBW=3MHz, Span=35MHz/70MHz/140MHz, Sweep=auto,
Detector=RMS, Trace mode=Averaging
The EUT was set to operate with following conditions.
- 5.2GHz Band, 5.3GHz Band, 5.6GHz Band
The test mode of EUT is as follows.
- Tx mode

- Test configuration

Spectrum
EUT Attenuator Analyzer

Coaxial cable

4.2.2 Limit

(1) For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted output power
over the frequency band of operation shall not exceed 250mW provided the maximum antenna gain does
not exceed 6 dBi.

(2) For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over the
frequency band of operation shall not exceed the lesser of 250mW or 11dBm + 10logB, where B is the
2 6dB emission bandwidth in megahertz.

(3) For the 5.725-5.85 GHz bands, the maximum conducted output power over the frequency band of
operation shall not exceed 1 W.
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<Output Power Limit Calculation>

Japan

. Calculated Antenna Determined
Band Mode Po‘zvn‘i(,\'/-)'m't Limit Gain Limit
(dBm) (dBi) (dBm)
802.11a
802.11n
5.2GHz HT20
Band 802.11n 250 23.97 -04 23.97
HT20
802.11ac
HT80
Power Limit Calculated Antenna Determined
(mW) O ) -
Band Mode Least 26dBc BW Limit Gain Limit
(MHz) (dBm) (dBi) (dBm)
250 23.97
802.11a 19.779 5396 23.96
802.11n 250 23.97 23.97
5.3GHz HT20 19.952 24.00 0.4 '
Band 802.11n 250 23.97 ’ 23.97
HT20 40.265 27.05 ]
802.11ac 250 23.97
HT80 80.796 30.07 23.97
Power Limit Calculated Antenna Determined
(mW) o ) .
Band Mode Least 26dBc BW Limit Gain Limit
(MH2) (dBm) (dBi) (dBm)
250 23.97
802.11a 19.687 5394 23.94
802.11n 250 23.97 23.97
5.6GHz HT20 19.936 24.00 03 '
Band 802.11n 250 23.97 ’ 23.97
HT20 40.279 27.05 ]
802.11ac 250 23.97
HT80 80.719 30.07 23.97
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4.2.3 Measurement result
Date 7-August-2019
Temperature 24.5 [°C]
Humidity 43.1 [%] Test engineer
Test place Shielded room No.4 Chiaki Kanno
Duty Cycle
. Test Test
Frequency Reading DCF
Mode Channel Result Result
(MHz) (dBm) On On+Off (dB)
Time(ms) Time(ms) X (dBm) (mW)
36 5180 13.33 13.465 22.208
40 5200 13.37 1.392 1.436 0.969 0.135 13.505 22.414
48 5240 13.09 13.225 21.014
52 5260 13.43 13.571 22.757
802.11a 56 5280 13.44 1.392 1.438 0.968 0.141 13.581 22.810
64 5320 13.67 13.811 24.050
100 5500 13.97 14.111 25.770
116 5580 13.96 1.392 1.438 0.968 0.141 14.101 25.711
140 5700 14.30 14.441 27.805
Note1: X = On time / (On + Off time), DCF=10log (1/x)
Note2: Test Result=Reading + DCF
Duty Cycle
. Test Test
Frequenc Readin DCF
Mode Channel (I(\‘Illlj-lz) y (dBrIn)g On On+Off X (dB) RdeBsuIt Resvl\;lt
Time(ms) Time(ms) (dBm) (mW)
36 5180 12.85 13.002 19.964
40 5200 12.95 1.288 1.334 0.966 0.152 13.102 20.429
48 5240 12.79 12.942 19.690
802.11 52 5260 12.76 12.912 19.554
(ZOMHzr]) 56 5280 13.37 1.288 1.334 0.966 0.152 13.522 22.503
64 5320 13.50 13.652 23.187
100 5500 13.97 14.122 25.837
116 5580 13.77 1.288 1.334 0.966 0.152 13.922 24.674
140 5700 14.11 14.262 26.683

Note: X = On time / (On + Off time), DCF=10log (1/x)

Note2: Test Result=Reading + DCF

TUV SUD Japan Ltd.
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Duty Cycle
. Test Test
F Read DCF
Mode Channel r?'?nllj-'ezr)\cy (zaBrlnn)g On On+Off X (dB) Result Result
Time(ms) | Time(ms) (dBm) (mW)
38 5190 12.12 12.417 17.448
0.635 0.680 0.934 0.297
46 5230 12.21 12.507 17.813
54 5270 12.26 12.551 17.991
0.636 0.680 0.935 0.291
(i%zl\/luzn) 62 5310 12.31 12.601 18.199
102 5510 12.69 12.987 19.895
110 5550 12.80 0.635 0.680 0.934 0.297 13.097 20.405
134 5670 12.79 13.087 20.358
Note: X = On time / (On + Off time), DCF=10log (1/x)
Note2: Test Result=Reading + DCF
Duty Cycle
. Test Test
Frequenc Readin DCF
Mode Channel (I(\‘Illlj-lz) y (dBrIn)g On On+Off X (dB) RdeBsuIt Resvl\;lt
Time(ms) | Time(ms) (dBm) (mW)
42 5210 11.86 0.323 0.368 0.877 0.570 12.430 17.499
802.11ac 58 5290 11.98 0.323 0.368 0.878 0.563 12.543 17.962
(80MHz) 106 5530 12.54 0.324 0.369 0879 | 0561 | 13.101 | 20.423
122 5610 12.42 0.323 0.368 0.877 0.570 12.990 19.907

Note: X = On time / (On + Off time), DCF=10log (1/x)

Note2: Test Result=Reading + DCF
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4.2.4 Trace data

[IEEE802.11a]
(5.2GHz Band)
Channel: 36

3 Agilent

Ref 20 dBm #ftten 30 dB
#Hvg
Log
L6
4B/
(Offst

11.4 ,.f/ \
B

FRva
L@
1 52
Center 5.186 008 GHz Span 35 MHz
#hes BH 1 MHz #VBH 3 MHz Sweep 1 oms (1681 prs)

Channel Power Power Spectral Density

13.33 dBm /196320 MHz -59.60 dBm/Hz

Channel: 40

3 Agilent

Ret 20 dBm #Htten 30 db
#HYg

FRva
L@
1 52
Center 5.200 008 GHz Span 35 MHz
#hes BH 1 MHz #VBH 3 MHz Sweep 1 oms (1681 prs)

Channel Power Power Spectral Density

13.37 dBm /19.7700 MHz -58.59 dBm/Hz

Channel: 48

3 Agilent

Ref 20 dBm #ftten 30 dB
#Hvg
Log

16 L o Sttt 2 SN

B/

(ffst / \

11.4
B i Y

FRva
L@
1 52
Center 5.240 008 GHz Span 35 MHz
#hes BH 1 MHz #VBH 3 MHz Sweep 1 oms (1681 prs)

Channel Power Power Spectral Density

13.08 dBm /19.7470 MHz -59.86 dBm/Hz
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(5.3GHz Band)
Channel: 52

4% Agilent

Ref 20 dBm #Atten 30 dB
#HYg
Log
16

B/ e
(Offst / \

114
I3 7

FAva
168
ML 52
Center 5.266 000 GHz Span 35 MHz
#Res BH 1 MHz #WBH 3 MHz Sweep 1 ms (1001 prs)

Channel Power Power Spectral Density

13.43 dBm /19.7790 MHz -59.53 dBm/Hz

Channel: 56

Ref 26 dBm #htten 30 dB

Hva
Loa

it Lo rrinrynel

B/ N
it 7 )

1.4
dE i )

FAvg
Loa
Hl 52
Center 5.280 008 GHz Span 35 MHz
#Res BH 1 MHz #WBH 3 MHz Sweep 1 ms (1001 prs)

Channel Power Power Spectral Density

13.44 dBm /19.8250 MHz -59.53 dBm/Hz

Channel: 64

Ref 26 dBm #htten 30 dB

Hva
Loa
it

B/ i R
Offst JJ’ ‘.l

1.4
dE W

FAvg
Loa
Hl 52
Center 5.320 006 GHz Span 35 MHz
#Res BH 1 MHz #WBH 3 MHz Sweep 1 ms (1001 prs)

Channel Power Power Spectral Density

13.67 dBm /19.9770 MHz -59.33 dBm/Hz
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(5.6GHz Band)
Channel: 100

4% Agilent

Ref 20 dBm #Atten 30 dB
iy
Log

16 b

&/ il ™
(ffst / \

11.4
B i "

FAva
168
ML 52
Center 5.508 @00 GHz Span 35 MHz
#Res BH 1 MHz #WBH 3 MHz Sweep 1 ms (1001 prs)

Channel Power Power Spectral Density

13.97 dBm /19.7660 MHz -58.99 dBm/Hz

Channel: 116

#: Agilent

Ref 20 dBm #Atten 30 dB
#HYg
Log

16 e T

B/ i
(Offst / \

11.4 ey 15
B

¥

FAva
168
ML 52
Center 5.586 @00 GHz Span 35 MHz
#Res BH 1 MHz #WBH 3 MHz Sweep 1 ms (1001 prs)

Channel Power Power Spectral Density

13.96 dBm /19.8290 MHz -59.81 dBm/Hz

Channel: 140

4% Agilent

Ref 20 dBm #Atten 30 dB
#HYg

Log
1@ A b A g T g,

&/ /s ™
(ffst Jf \‘

11.4 W
B

FAva
168
ML 52
Center 5.708 @00 GHz Span 35 MHz
#Res BH 1 MHz #WBH 3 MHz Sweep 1 ms (1001 prs)

Channel Power Power Spectral Density

14.3@ dBm /19.6870 MHz -5B.65 dBm/Hz
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[IEEE802.11n (HT20)]
(5.2GHz Band)
Channel: 36

3 Agilent

Ref 20 dBm #ftten 30 dB
#HYg

3 M/ﬂ &\h
, i T PO |

e B L WA RY

PRy
160
ML 52
Center 5.186 @0H GHz Span 35 MHz
#Rhes BH 1 MHz #VBH 3 MHz Sweep 1 ms (1601 prs)

Channel Power Power Spectral Density

12.85 dBm /19.9570 MHz -60.16 dBm/Hz

Channel: 40

#: Agilent

Ref 20 dBm #Atten 30 dB
#HYg
Log
16
B/
Offst

11.4 f \
B

e ) |

FAva
168
ML 52
Center 5.208 000 GHz Span 35 MHz
#Res BH 1 MHz YEH 1 MHz Sweep 1 ms (1001 prs)

Channel Power Power Spectral Density

12.95 dBm /20.1710 MHz -60.09 dBm/Hz

Channel: 48

Ref 26 dBm #htten 30 dB

Hva
Loa
e
dB/
0Fft

11.4 f \
B |

FAvg
Loa
Hl 52
Center 5.240 008 GHz Span 35 MHz
#Res BH 1 MHz #WBH 3 MHz Sweep 1 ms (1001 prs)

Channel Power Power Spectral Density

12.79 dBm /20.8520 MHz -60.24 dBm/Hz
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(5.3GHz Band)
Channel: 52

4% Agilent

Ref 20 dBm #Atten 30 dB
#HYg
Log
16
B/
Offst
11.4
B

kY oy

FAva
168
ML 52
Center 5.266 000 GHz Span 35 MHz
#Res BH 1 MHz #WBH 3 MHz Sweep 1 ms (1001 prs)

Channel Power Power Spectral Density

12.76 dBm /19.9520 MHz -60.24 dBm/Hz

Channel: 56

4 Agilent

Ref 20 dBm #Atten 30 dB
Hva
Loa
it
dB/
05t

11.4 / \
dE

1oL qu ww‘l

FAvg
Loa
Hl 52
Center 5.280 008 GHz Span 35 MHz
#Res BH 1 MHz #WBH 3 MHz Sweep 1 ms (1001 prs)

Channel Power Power Spectral Density

13.37 dBm /20.8330 MHz -59.65 dBm/Hz

Channel: 64

#  Agilent

Ref 20 dBm #Atten 30 dB
#HYg
Log
16 C
B/
Offst

11.4 / \
B

FAva
168
ML 52
Center 5.326 000 GHz Span 35 MHz
#Res BH 1 MHz #WBH 3 MHz Sweep 1 ms (1001 prs)

Channel Power Power Spectral Density

1350 dBm /19.9950 MHz -59.50 dBm/Hz
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(5.6GHz Band)
Channel: 100

3 Agilent

Ref 20 dBm #ftten 30 dB
#HYg

N ra ™y

| 1 bbee N.hw "
b

PRy
160
ML 52
Center 5.506 @0G GHz Span 35 MHz
#Rhes BH 1 MHz #VBH 3 MHz Sweep 1 ms (1601 prs)

Channel Power Power Spectral Density

13.97 dBm /19.9360 MHz -59.03 dBm/Hz

Channel: 116

#: Agilent

Ref 20 dBm #Atten 30 dB
#HYg
Log

16 T b=k

B/ s

Otfst /

11.4
__,,),LM M'{“'JW'M..M.L. A

B

FAva
168
ML 52
Center 5.586 @00 GHz Span 35 MHz
#Res BH 1 MHz #WBH 3 MHz Sweep 1 ms (1001 prs)

Channel Power Power Spectral Density

13.77 dBm /20.1230 MHz -59.27 dBm/Hz

Channel: 140

4% Agilent

Ref 20 dBm #Atten 30 dB
#HYg
Log

10 i

B/ Ja ™
(Offst ’f \‘

11.4
s Ty

&
W b

FAva
168
ML 52
Center 5.708 @00 GHz Span 35 MHz
#Res BH 1 MHz #WBH 3 MHz Sweep 1 ms (1001 prs)

Channel Power Power Spectral Density

1411 dBm /19.9720 MHz -5B8.89 dBm/Hz
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[IEEE802.11n (HT40)]
(5.2GHz Band)
Channel: 38

3 Agilent

Ref 20 dBm

#fitten 30 dB

#HYg

PRy
160

WL 52

Center 5.199 @
#Res BM 1 MHz

GHz

Channel Power

12.12 dBm /40.5850 MHz

#BH 3 MHz

Span 76 MHz
Sweep 1 ms (1601 prs)

Power Spectral Density

-63.97 dBm/Hz

Channel: 46

#: Agilent

Ref 20 dBm

#Atten 30 dB

#HYg

Log
16

B/

Otfst

11.4
B

FAva
100

WL 52

Center 5.236 @
#Res BH 1 MHz

GHz

Channel Power

12.21 dBm /40.3990 MHz

#JBH 3 MHz

Span 78 MHz
Sweep 1 ms (1001 prs)

Power Spectral Density

-63.85 dBm/Hz
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(5.3GHz Band)
Channel: 54

4% Agilent

R=f 26 dBm #Atten 30 dB
#HYg
Log
16
i/ fhdwyhuuwﬂhvvwmwm 'nwm*»ﬂvwwaﬂﬂﬁwx
(Ffst I,f \
11.4

I b\

FAva
168
ML 52
Center 5.276 @0 GHz Span 78 MHz
#Res BH 1 MHz #WBH 3 MHz Sweep 1 ms (1001 prs)

Channel Power Power Spectral Density

12.26 dBm /40.2650 MHz -63.79 dBm/Hz

Channel: 62

#: Agilent

R=f 26 dBm #Atten 30 dB
#HYg
Log
16
dB/ r',‘......r-dw""‘""“"‘ s MW
(Ffst / \
11.4

I / Y

FAva
168
ML 52
Center 5.316 @0 GHz Span 78 MHz
#Res BH 1 MHz #WBH 3 MHz Sweep 1 ms (1001 prs)

Channel Power Power Spectral Density

12.31 dBm /40.6920 MHz -63.78 dBm/Hz
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(5.6GHz Band)
Channel: 102

4% Agilent

Ref 20 dBm #htten 36 db

#HYg

Log
16

e P N A

Otfst /

114
I3 {

FAva
100

WL 52

Center 5.516 68 GHz
#Res BH 1 MHz #UBH 3 MHz

Channel Power

12.69 dBm /40.2790 MHz

Span 78 MHz
Sweep 1 ms (1001 prs)

Power Spectral Density

-63.36 dBm/Hz

Channel: 110

#: Agilent

Ref 20 dBm #htten 36 db

#HYg

Log
16

e/ e Y

Otfst I,l

114
I3 /

FAva
100

WL 52

Center 5.558 68 GHz
#Res BH 1 MHz #UBH 3 MHz

Channel Power

12.80 dBm /40.2800 MHz

Span 78 MHz
Sweep 1 ms (1001 prs)

Power Spectral Density

-63.25 dBm/Hz

Channel: 134

4% Agilent

Ref 20 dBm #htten 36 db

#HYg

Log
16

B/ NWW'\

Otfst I/

114
I3 |

FAva
100

WL 52

Center 5.676 68 GHz
#Res BH 1 MHz #UBH 3 MHz

Channel Power

12.79 dBm /40.6070 MHz

Span 78 MHz
Sweep 1 ms (1001 prs)

Power Spectral Density

-63.30 dBm/Hz
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[IEEE802.11ac (HT80)]
(5.2 GHz Band)
Channel: 42

3 Agilent

Ref 20 dBm #ftten 30 dB

#HYg

PRy
160

WL 52

Center 5.219 @0 GHz
#Res BM 1 MHz

Channel Power

11.86 dBm /B0.6680 MHz

#BH 3 MHz

Span 146 MHz
Sweep 1 ms (1601 prs)

Power Spectral Density

-67.21 dBm/Hz

(5.3GHz Band)
Channel: 58

3 Agilent

Ref 20 dBm #ftten 30 dB

#HYg

PRy
160

WL 52

Center 5.299 @0 GHz
#Res BM 1 MHz

Channel Power

11.98 dBm /B80.7960 MHz

#BH 3 MHz

Span 146 MHz
Sweep 1 ms (1601 prs)

Power Spectral Density

-67.09 dBm/Hz
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(5.6 GHz Band)
Channel: 106

4% Agilent

R=f 26 dBm #Atten 30 dB
#HYg
Log
16
B/ I Al T
(Ffst f \
11.4

I | |

FAva
168
ML 52
Center 5.536 @0 GHz Span 148 MHz
#Res BH 1 MHz #WBH 3 MHz Sweep 1 ms (1001 prs)

Channel Power Power Spectral Density

12,54 dBm /80.7720 MHz -66.53 dBm/Hz

Channel: 122

#: Agilent

R=f 26 dBm #Atten 30 dB
#HYg
Log

16

B/ P T —
(Ffst J‘ \
11.4
I | |

FAva
100
WL 52

Center 5616 @0 GHz Span 148 MHz
#Res BH 1 MHz #WBH 3 MHz Sweep 1 ms (1001 prs)

Channel Power Power Spectral Density

12.42 dBm /80.7190 MHz -66.65 dBm/Hz
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4.3 Peak Power Spectral Density
4.3.1 Measurement procedure

[FCC 15.407(a), KDB 789033 D02, Section F]

The peak power spectral density is measured with a spectrum analyzer connected to the antenna terminal,
while EUT is operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

- RBW=1 MHz, VBW=3 MHz, Span=25 MHz/50 MHz/100 MHz, Sweep=Auto,
Detector=RMS, Trace mode=Averaging

The EUT was set to operate with following conditions.

- 5.2 GHz Band, 5.3 GHz Band, 5.6 GHz Band

The test mode of EUT is as follows.

- Tx mode

- Test configuration

Spectrum
EUT Attenuator Analyzer

Coaxial cable

4.3.2 Limit

(1) For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum power spectral density
shall not exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6
dBi are used, the peak power spectral density shall be reduced by the amount in dB that directional gain of
the antenna exceeds 6dBi.

(2) For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum power spectral density shall not exceed
11 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, the
peak power spectral density shall be reduced by the amount in dB that directional gain of the antenna
exceeds 6 dBi.

(3) For the 5.725-5.85 GHz bands, the maximum power spectral density shall not exceed 30 dBm in any
500-kHz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the maximum
conducted output power and the maximum power spectral density shall be reduced by the amount in dB that
directional gain of the antenna exceeds 6 dBi.

However, fixed point-to-point U-NIl devices operating in this band may employ transmitting antennas with
directional gain greater than 6dBi without any corresponding reduction in transmitter conducted power. Fixed,
point-to-point operations exclude the use of point-to-multipoint systems, omnidirection applications, and
multiple collocated transmitters transmitting the same information. The operator of the U-NII device, or if the
equipment is professionally installer, is responsible for ensuring that systems employing high gain directional
antennas are used exclusively for fixed, point-to-point operations.

<Peak Power Spectral Density Limit Calculation>

Antenna Gain .
Band (dBi) Limit
5.2 GHz Band -04 10.6 dBm/MHz
5.3 GHz Band -0.4 10.6 dBm/MHz
5.6 GHz Band -04 10.7 dBm/MHz
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4.3.3 Measurement result
Date 8-August-2019
Temperature 23.1 ['C]
Humidity 48.6 [%] Test engineer
Test place Shielded room No.4 Chiaki Kanno
Duty Cycle
. Test
Frequency | Reading DCF
Mode Channel (MHz) (dBm) On On+Off X (dB) R:ieBsuIt
Time(ms) | Time(ms) (dBm)
36 5180 3.703 3.838
40 5200 3.799 1.392 1.436 0.969 0.135 4.019
48 5240 3.913 4.048
52 5260 3.562 3.703
802.11a 56 5280 4.012 1.392 1.438 0.968 0.141 4.153
64 5320 4.287 4.428
100 5500 4.078 4.219
116 5580 4.240 1.392 1.438 0.968 0.141 4.381
140 5700 4.321 4.462
Note: X = On time / (On + Off time), DCF=10log (1/x)
Note 2: Test Result = Reading + DCF
Duty Cycle
. Test
Frequency | Reading DCF
Mode Channel (MHz) (dBm) On On+Off X (dB) R:ieBsuIt
Time(ms) | Time(ms) (dBm)
36 5180 3.290 3.442
40 5200 3.492 1.288 1.334 0.966 0.152 3.644
48 5240 3.861 4.013
52 5260 3.391 3.543
802.11n 56 5280 3.757 1.288 1.334 0.966 0.152 3.909
(20MHz) . . . . . .
64 5320 3.740 3.892
100 5500 3.949 4.101
116 5580 3.853 1.288 1.334 0.966 0.152 4.005
140 5700 3.584 3.736

Note: X = On time / (On + Off time), DCF=10log (1/x)

Note 2: Test Result = Reading + DCF
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Duty Cycle
. Test
Frequency | Reading DCF
Mode Channel (MHz) (dBm) On On+Off X (dB) R'deBsuIt
Time(ms) | Time(ms) (dBm)
38 5190 -0.680 -0.383
0.635 0.680 0.934 0.297
46 5230 -0.098 0.199
54 5270 -0.526 -0.235
802.11n 0.636 0.680 0.935 0.291
(40MHz) 62 5310 -0.279 0.012
102 5510 -0.062 0.235
110 5550 0.385 0.635 0.680 0.934 0.297 0.682
134 5670 -0.094 0.203
Note: X = On time / (On + Off time), DCF=10log (1/x)
Note 2: Test Result = Reading + DCF
Duty Cycle
. Test
Frequency | Reading DCF
Mode Channel (MHz) (dBm) On On+Off X (dB) RdeBsuIt
Time(ms) | Time(ms) (dBm)
42 5210 -4.148 0.323 0.368 0.877 0.570 -3.578
802.11ac 58 5290 -4.104 0.323 0.368 0.878 0.563 -3.541
(80MHz) 106 5530 -3.575 0.324 0.369 0.879 0.561 -3.014
122 5610 -3.428 0.323 0.368 0.877 0.570 -2.858

Note: X = On time / (On + Off time), DCF=10log (1/x)

Note 2: Test Result = Reading + DCF
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434 Trace data
[IEEE802.11a]

(5.2 GHz Band)
Channel: 36
3 Agilent
Mkrl 5.178 350 GHz
Rt 20 dBm Atten 20 dB 3.703 dBm
#Hva
Log
L6 T
&/ " WMM"W‘“'"‘W‘
0ffst refe
11.4 /W
dE
M/ \”'*'L
PRy
100
W1 52
33 FS '
AR
£if:
;%& Marker
o [5.178350000 GHz
3703 dBm
Center 5180 000 GHz Span 25 MHz
#Res BH 1 MHz #YEH 3 MHz Sweep 1 ms (1601 pts)
Channel: 40
3 Agilent
Mkrl 5.198 975 GHz
Rt 20 dBm #fitten 20 dB 3.799 dBm
#Hva
Log
L6 T
&/ .
[ffst S A
11.4 /
dE / \
i !
PRy WM "\m
L0 ]
W1 52
33 FS
AR
£if:
;%& Marker
sep [5.198975000 GHz
| 3.799 dBm
Center 5.200 000 GHz Span 25 MHz
#Res BH 1 MHz #YEH 3 MHz Sweep 1 ms (1601 pts)
Channel: 48

3 Agilent

Mkrl 5.238 450 GHZ|

Ref 20 dBm Atten 28 dB 3913 dBm
#Hva

Log

L6 1

B/ " -~ MMW

ot .
14 /f"
e

F h
P i
N N,

53 F3 Wl

fﬁﬁ Marker

e [5.238450000 GHz

3913 dBm
Center 5.240 000 GHz Span 25 MHz
#Res BH 1 MHz #YEH 3 MHz Sweep 1 ms (1601 pts)
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(5.3 GHz Band)
Channel: 52
#% Agilent
Mirl 5.253 B0d GHz
Ref 28 dBm Atten 20 dB 3.562 dBm
Rk}
Log
16 n
B/ S ot
0ffst i
114 /fﬁ “\\
B )/ \
PR II‘A"’ "u\
160 jﬂ
WL 32| ,
53 Fs[™w il
AA
£0f3:
F%j, Marker
sep |5.258000000 GHz
 3.562 dBm
Center 5,260 008 GHz Span 25 MHz
#hes BH 1 MHz #VEH 3 MHz Sweep 1 oms €1661 prs)
Channel: 56
#: Agilent
Mirl 5.273 350 GHz
Ref 28 dBm Atten 20 dB 4012 dBm
Rk}
Log
16 L
B/ e
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B ’j \\
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WL 32
53 s =
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F%j, Marker
sep |5.278350000 GHz
- 4.812 dBm
Center 5,260 008 GHz Span 25 MHz
#hes BH 1 MHz #VEH 3 MHz Sweep 1 oms €1661 prs)
Channel: 64
# Agilent
Mirl 5,328 950 GHz
Ref 28 dBm Atten 20 dB 4.267 dBm
Rk}
Log
16 T
B/ WWMM#"’&WW -

obist
i /WP
I3

,

PR MN k

100 Nf ”WM

WL 52l Lok

53 [ o
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£
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- 4.287 dBm

s |5,320950000 GHz

Center 5,320 908 GHz
tRes BH 1 MHz

#UEH 3 MHz

Span 25 MHz
Sweep 1 oms €1661 prs)
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(5.6 GHz Band)
Channel: 100

#% Agilent

Mirl 54939 100 GHz
Ref 28 dBm Atten 20 dB 4675 dBm
iy
Log
16 1
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obist :
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£
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s |5.499100000 GHz
- 4.878 dBm

Center 5,500 008 GHz Span 25 MHz
#hes BH 1 MHz #VEH 3 MHz Sweep 1 oms €1661 prs)

Channel: 116

#: Agilent

Mkrl 5.551 475 GHz

Ref 28 dBm Atten 20 dB 4.248 dBm
Rk}
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i P L
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Center 5,580 008 GHz Span 25 MHz
#hes BH 1 MHz #VEH 3 MHz Sweep 1 oms €1661 prs)

Channel: 140

# Agilent

Mkrl 5,645 525 Hz

Ref 28 dBm Atten 20 dB 4.321 dBm
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sop [5.698525000 GHz

- 4.321 dBm
Center 5,700 008 GHz Span 25 MHz
#hes BH 1 MHz #VEH 3 MHz Sweep 1 oms €1661 prs)

TUV SUD Japan Ltd. Page 43 of 158




Document Number: JPD-TR-19157-0

[IEEE802.11n (HT20)]
(5.2 GHz Band)
Channel: 36

Channel: 40

Channel: 48

3 Agilent
Mkrl 5.178 986 GHz|
Ref 20 dBm Atten 268 dB 3,299 JBm
#Hva
g
16 i
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PR Jﬁ
100 M
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A
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s [5.178900000 GHz
| 3.290 dBm

Center 5,150 908 GHz
#Res BH 1 MHz

#UEH 3 MHz

Span 25 MHz
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Center 5,240 008 GHz Span 25 MHz
#hes BH 1 MHz #VEH 3 MHz Sweep 1 oms €1661 prs)
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(5.3 GHz Band)
Channel: 52

#% Agilent

Rk}
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Channel: 56
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(5.6 GHz Band)
Channel: 100

#% Agilent

Mkrl  5.495 550 GHz
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#hes BH 1 MHz #VEH 3 MHz Sweep 1 oms €1661 prs)
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[IEEE802.11n (HT40)]
(5.2 GHz Band)
Channel: 38
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TUV SUD Japan Ltd. Page 47 of 158




Document Number: JPD-TR-19157-0

Japan
(5.3 GHz Band)
Channel: 54

#% Agilent
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Ref 28 dBm Atten 20 dB -0.526 dBm
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(5.6 GHz Band)
Channel: 102

#% Agilent
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[IEEE802.11ac (HT80)]

(5.2 GHz Band)
Channel: 42
3 Agilent
Mkrl 5.2687 7 GHZ|
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(5.3 GHz Band)
Channel: 58
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(5.6 GHz Band)
Channel: 106

3 Agilent
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44 Radiated Emissions (Restricted Bands of Operation)
441 Measurement procedure
[FCC 15.407(b), 15.205, 15.209, KDB 789033 D02, Section G.4, 5, 6.c)Method AD]
Test was applied by following conditions.
Test method : ANSI C63.10
Frequency range : 9kHzto 40 GHz
Test place : 3m Semi-anechoic chamber
EUT was placed on . Styrofoam table / (W) 1.0 x (D) 1.0 x(H) 0.8 m (below 1 GHz)
Styrofoam table / (W) 0.6 x (D) 0.6 x(H) 1.5 m (above 1 GHz)
Antenna distance :3m
Test receiver setting Below 1 GHz
- Detector :  Quasi-peak
- Bandwidth : 120 kHz
Spectrum analyzer setting Above 1 GHz
- Peak : RBW=1 MHz, VBW=3 MHz, Span=0 Hz, Sweep=auto, Detector=Peak
Trace mode=Max hold
- Average . RBW=1 MHz, VBW=3 MHz, Span=0 Hz, Sweep=auto, Detector=RMS

Trace mode=Averaging(300 counts)

Radiated emission measurements are performed at 3m distance with the broadband antenna (Loop
antenna, Biconical antenna, Log periodic antenna, Double ridged guide antenna and Bload-band horn
Antenna ). The antenna is positioned both the horizontal and vertical planes of polarization and height
is varied 1m to 4m and stopped at height producing the maximum emission. As for the Loop antenna,
it is positioned with its plane vertical, and the center of the Loop antenna is 1m above the ground
plane.
The EUT is Placed on a turntable, which is 0.8m (below 1 GHz) and 1.5m (above 1 GHz) above ground
plane. The turntable shall be rotated for 360 degrees to determine the position of maximum emission
level. The test results represent the worst case emission for each emission with manipulating the EUT,
support equipment, interconnecting cables and varying the mode of operation. Sufficient time for the
EUT, support equipment, and test equipment are allowed in order for them to warm up to their normal
operating condition.

The EUT was set to operate with following conditions.

- 5.2 GHz Band, 5.3 GHz Band, 5.6 GHz Band

The test mode of EUT is as follows.

- Tx mode, Rx mode

- Test configuration

Testroom :  Measurement room

Spectrumanalyzer /

Antenna ; Preamplifier Receiver
Cable system :
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Duty cycle result

On On+Off Duty Cycle DCF
Mode Band Time(ms) Time(ms) )(/%)y (dB)
W52 1.392 1.436 96.94 0.135
802.11a W53 1.392 1.438 96.80 0.141
W56 1.392 1.438 96.80 0.141
802.11n W52 1.288 1.334 96.55 0.152
(20MHz) W53 1.288 1.334 96.55 0.152
W56 1.288 1.334 96.55 0.152
802.11n W52 0.635 0.680 93.38 0.297
(40MHz) W53 0.636 0.680 93.53 0.291
W56 0.635 0.680 93.38 0.297
W52 0.323 0.368 87.70 0.570
802.11ac
(80MHz) W53 0.323 0.368 87.83 0.563
W56 0.324 0.369 87.88 0.561

Note: DCF = 10log(1/x)

4.4.2 Calculation method

[150 kHz to 25 GHZz]
Emission level = Reading + (Ant. factor + Cable system loss - Amp. Gain)
Margin = Limit - Emission level

Example:

Detector: Peak

Limit @ 5147.0 MHz: 74.0 dBuV/m (Peak Limit)

S.A Reading = 40.9 dBuV Cable system loss = 16.4 dB
Result = 40.9 + 16.4 = 57.3 dBuV/m

Margin = 74.0 - 57.3 = 16.7 dB
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(1) For transmitters operating in the 5.15-5.25 GHz band: all emissions outside of the 5.15-5.35 GHz band
shall not exceed an EIRP of -27 dBm/MHz.

(2) For transmitters operating in the 5.25-5.35 GHz band: all emissions outside of the 5.15-5.35 GHz band
shall not exceed an EIRP of -27 dBm/MHz.

(3) For transmitters operating in the 5.47-5.725GHz band: all emissions outside of the 5.47 5-5.725 GHz
band shall not exceed an EIRP of -27 dBm/MHz.

(4) For transmitters operating in the 5.725-5.85 GHz band: all emissions within the frequency range from the
band edge to 10 MHz above or below the band edge shall not exceed an EIRP of -17 dBm/MHz; for
frequencies 10 MHz or greater above or below the band edge, emissions shall not exceed an EIRP of -27

dBm/MHz.
Frequency Field strength Distance
[MHz] [uV/m] [dBuV/m] [m]
0.009-0.490 2400/ F [kHZz] 20logE [uV/m] 300
0.490-1.705 24000/ F [kHZz] 20logE [uV/m] 30
1.705-30 30 29.5 30
30-88 100 40.0 3
88-216 150 43.5 3
216-960 200 46.0 3
Above 960 500 54.0 3
Note:

1. The lower limit shall apply at the transition frequencies.

2. Emission level [dBuV/m] = 20log Emission [uV/m]

3. As shown in 15.35(b), for frequencies above 1000 MHz, the field strength limits are based on average detector,
however, the peak field strength of any emission shall not exceed the maximum permitted average limits, specified
above by more than 20dB under any condition modulation.
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444 Test data

Date 23-August-2019
Temperature 21.7 ['C]

Humidity 64.1 [%]

Test place 3m Semi-anechoic chamber
4441 Restricted Bandedge
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[IEEE802.11ac (HT80)]

5.6 GHz Band, Channel Low

=)

Horizontal
Peak Average
ke !_.A!z 69 GHz Mke2 5.453 159 GHz
Rof 117.9 dEpl *ftten 1@ dB F4.42 dBWV  Ref 1185 4Bl sfitten 18 dB 49.845 Bl
A 1 L 9.545 dEp
Loa Log
18 .l 18
4By | i dB/ | |
Offse | ! OFfse | — ]
109 | ; : ;| I ik 1d1B.s I f f i if
| | 2| g ! I | | | I}
o L kit S S AN | o || =
740 548 | ! ! I o —
dBpy | dBpN T i +
Lagfv | Fhivg |
| w0 |
‘” 3? - pon - ettt i “] 3:, B - - - -t e e
Start 5.358 008 GHz Stop 5505 00 GHz  Start 5.350 600 GHz Stop 5.505 GO0 Gz
sRes BH 1 MHz VB 3 MHz wiweep 108 ms (L8O pts)  sRes BRI MHz _ WUBH 3 MHz aSmiep 108 ms (1001 prs)
Markar Traca Type X Rxis Fmplitude Markar Tracs Trne X sl fimplitwde
1 a3 Freq 5,458 080 6Hz 62,34 dBulé | (4 5] Freq 5,460 080 6Hz 49,73 dBulk
2 11 Frad 5,453 600 GHz B4,42 diul F (4 5] Freq 5.459 150 GHz 49,84 diwl
Vertical
Peak Average
ke !_.A!z 69 GHz ke !_.:!3 le' I: GHz
Rof 117.9 dEpl *frten 18 dB £3.60 dEWV  Ref 1185 4Bl sfitten 18 dB 49.491 dBpY
A 1 380 O, Se e 9491 diy
Loa Log
18 18
a8y | [ | st gB | |
Offse | | OFfsy | e
élé.'i L I I 1 . i 1 I | (1313.5 | —
| ] ! - ] | ] I I
L - S ssmatiinsd g ===
a8y | R H——
Lgfw | Fiva |
| w0 |
W52 Hl 52

Stare 5.358 068 GHz Stop 5.525 08 GHz

sRes BH 1 MHz SUEH I MHz *Sweep 108 ms (1801 pray
Markar Traca Trpe X Rxls fimplitide
1 (4 b} Freg 5,450 080 BHx B.22 dBul
2 43 Frig 5,453 BRD GHz 680 dBul

Start 5,358 008 GHz Stop 5.525 6B GHz

sRes EBH 1 MHz  WUBH 3 MHz aSmeep 108 ms (1091 prsy
Markar Tracd Trne X sl fimplitwde
1 (4 5] Freg 5,460 080 6Hx 45,43 dBul
s (44 Frag 5,458 325 GHz 45,40 diul?
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44.4.2 Non-Restricted Bandedge
[IEEE802.11a]

5.6 GHz Band, Channel High

Peak
Horizontal Vertical
Mier2 !..!!': W GHz Hier2 5./28 9 GHz
Raf 118.7 dBpV sAreen 1@ 4B BA.63 BV Ref 1187 48l sHreen 18 dB GE.41 dEpV
Apaah Pt R e Peat Rl L
Log Log
1w | s 18 |
@/ | “"\ 48/ i
Offst | 1 OFfst { \
11.7 | 1 11.7
& |t L= . . ! & | 43
ol (\"v” \wﬂ. ™ ek, v o
&2 | BE2
depl | dipl
LaAw | LaFAv
i T lwes 1 |
Start SB7S @8 GHz Stop 5,825 @0 GHz  Start S.675 08 GHz Stop 5,825 0@ GHz
sResBMLMHz _SUEH 3 MHz sSnecp 100 ms (1081 pts) sResBMIMHz _AYEH 3 Wiz __=Swecp 100 ms (1681 pts)
tharker  Trace T & Axie fiarkar  Trace Ty % Hosi Amplituda
1 s 4] Frag 5735 @i Gz 61,39 it 1 = 4] Freq 5725 B Gz 63,40 diul
] (48] Fran 5.725 30 Gz 64,83 dbul 2 (48] froq 5.728 B0 GHz 6641 dBuil
[IEEE802.11n (HT20)]
5.6GHz Band, Channel High
Peak
Horizontal Vertical
Mier2 !..L$ 20 GHz Hir2 !..!26 28 GHz
Raf 118.7 dBpV sAreen 1@ 4B B5.88 dBpY  Ref 1187 d8pb sHreen 18 dB G263 dEpV
Apaah Pt S o Peat P BRL Ll A L
Log Log
18 e, n J—
4B/ f \ a8/ i \
0Offst f 1 Offst | | \
Lél? - kﬂ\“‘ﬁh ldélg | L‘N‘
[ I N £V ik DU ] %m. % IRV e
58,2 sE2 |
depy dipy
LaRw LaFAv
i T |
Start SB7S @8 GHz Stop 5,825 @0 GHz  Start S.675 08 GHz Stop 5,825 0@ GHz
e BMIMez _EM 3 M2 __ WSweep 100 ms (1001 pts)  oResBHAMHz UM 3 Mz __sSwoep 108 ms (1001 pts)
Markar Traca Typa Anglituda Markar Traca Typa i Amplituda
1 s 4] Frag 65,44 dbul) 1 = 4] Freq 5725 B Gz 61,45 diul
] (48] Fran BS.2H dbu 2 (48] Frag 5726 20 GHe 62,63 dbul
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3

Japan
[IEEE802.11n (HT40)]
5.6GHz Band, Channel High
Peak
Horizontal Vertical
M2 5.72% 29 GH2 Hir2 5725 20 GHz
Raf 118.7 dBpV sAreen 1@ 4B bL.52 B Ref 1187 dBpl sHreen 18 dB BL.52 dEpV
Apaah Pt R LA g AL N Wil LB BRI L
Log T Log
19 | % |
48/ a8/ |
0Ffst OFfst |
11.7 1.7 |
di 12 - dB 17
1; e " P I 1| e s o W vt
BE2 BE.2
dopy 1 dipy
LaAw | LaFAv
vioset || | | | I [ N .
Stare 5675 @8 GHz Stop 5,825 @0 GHz  Start S.675 08 GHz Stop 5,825 0@ GHz
RasBUIMHz _SVEH 3 MHz . “weep 100 ms (1081 ptsh sResBHIMHz _=VEH 3 WHz ___"Sieep 106 ms (1681 pish
Marker Traca Tpa L Hmplitude Markar Traca Typa Amplituda
1 (s h] Frig 5755 @i Gz 608,70 diuth 1 (=4 Freq 5725 B Gz BRLTD dbul)
] (48] Fran 5736 &0 GHz 61,52 Wb 2 (48] Frag 5726 20 GHe 6152 dBuil

[IEEE802.11ac (HT80)]

5.6GHz Band, Channel High
Peak

Horizontal Vertical
Hir2 5.6l ¥ GHz Hire G708 3 GHz
Raf 118.7 dBpV sAreen 1@ 4B bL.84 BV Ref 1157 d8pb sHreen 18 dB 6a.59 dEpV
Apaah Pt B LA g AL BRLLLLRL
Loa | I | ] I Log
@ 18
4B/ e, B/ e
0ffst -ﬁl OFfst o i
' 1 & |
1 @ -
o L.,._ F PP 2 ol I'.m P 2 " o
58,2 BE.2
dopy 1 digl
LaAw | LaFAv
viosel || | | | I [ lwmsp I T
Stare S.608 @ GHz Stop 5900 @ GHz  Start 5,609 @ GHz Stop 5,900 @ GHz
RasBUIMHz _SVEH 3 MHz . “weep 100 ms (1081 ptsh sResBHIMHz _*VEH 3 WHz ___"Sieep 106 ms (1081 pish
Markar Traca Tpa A fxie Hmplitudi Markar Traca Typa A Amplituda
1 s 4] Frag E.725 0 GHz 68,57 diul) 1 = 4] Freq 5725 0 BHz 53,81 diul
2 1) Freg 5.761 § GHz G184 dBul 2 ) Fraq 5.768 3 GHz BR.S0 4Bl
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4.4.4.3 Radiated Emissions

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

15-August-2019

21.4 ['C]

63.8 [%]

3m Semi-anechoic chamber

16-August-2019

23.7 ['C]

59.0 [%]

3m Semi-anechoic chamber

21-August-2019

20.8 ['C]

64.8 [%]

3m Semi-anechoic chamber

22-August-2019

21.3 ['C]

63.1 [%]

3m Semi-anechoic chamber

26-August-2019

21.9 ['C]

63.0 [%]

3m Semi-anechoic chamber

27-August-2019

20.6 ['C]

58.3 [%]

3m Semi-anechoic chamber

28-August-2019

23.5 ['C]

59.4 [%]

3m Semi-anechoic chamber

11-September-2019

23.8 ['C]

59.3 [%]

3m Semi-anechoic chamber

TUV SUD Japan Ltd.

Test engineer

Test engineer

Test engineer

Test engineer

Test engineer

Test engineer

Test engineer

Test engineer

Taiki Watanabe

Taiki Watanabe

Taiki Watanabe

Taiki Watanabe

Taiki Watanabe

Taiki Watanabe

Tadahiro Seino

Chiaki Kanno
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Japan
[IEEE802.11a]
(5.2 GHz Band)
Mode Channel Frequency | Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HNV PK/AV (dBuV) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
36 5180 10360.00 H PK 44.9 10.8 55.7 68.2 125
802.11a 40 5200 10400.00 H PK 44.8 10.8 55.6 68.2 12.6
48 5240 10480.00 H PK 46.1 11.0 571 68.2 1141
(5.3 GHz Band)
Mode Channel Frequency | Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HN PK/AV (dBpV) (dB) (dB) (dBpV/m) (dBpV/m) (dB)
52 5260 10520.00 H PK 451 111 56.2 68.2 12.0
802.11a 56 5280 10560.00 H PK 44.9 11.2 56.1 68.2 121
' 64 5320 10640.00 H PK 44.8 11.3 56.1 74.0 17.9
64 5320 10640.00 H AV 35.2 11.3 0.141 46.6 75.0 284
(5.6 GHz Band)
Mode Channel Frequency | Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HNV PK/IAV (dBupV) (dB) (dB) (dBuV/m) (dBpV/m) (dB)
5461.30 H PK 50.2 10.9 61.1 68.2 71
5468.50 \ PK 49.6 11.0 60.6 68.2 7.6
100 5500 11000.00 H PK 44.8 11.9 56.7 74.0 17.3
802.11a 11000.00 H AV 345 11.9 0.141 46.5 54.0 75
’ 116 5580 11160.00 H PK 446 12.0 56.6 74.0 174
11160.00 H AV 34.9 12.0 0.141 47.0 54.0 7.0
140 5700 11400.00 H PK 46.0 12.2 58.2 74.0 15.8
11400.00 H AV 35.2 12.2 0.141 475 54.0 6.5
Note:
1. Emission Level (Margin) = Limit - [Reading + C.F ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 30 MHz to 1000 MHz at the 3 meters distance.
3. No emission was detected in the receive mode.
[IEEE802.11n (HT20)]
(5.2 GHz Band)
Mode Channel Frequency | Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HNV PK/AV (dBuVv) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
802.11n 36 5180 10360.00 H PK 44.8 10.8 55.6 68.2 12.6
(ZOMHZ) 40 5200 10400.00 H PK 45.3 10.8 56.1 68.2 121
48 5240 10480.00 H PK 44.2 11.0 55.2 68.2 13.0
(5.3 GHz Band)
Mode Channel Frequency | Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HN PK/AV (dBuV) (dB) (dB) (dBpV/m) (dBpV/m) (dB)
52 5260 10520.00 H PK 44.6 1141 55.7 68.2 125
802.11n 56 5280 10560.00 H PK 44.4 11.2 55.6 68.2 12.6
(20MHz) 64 5320 10640.00 H PK 46.0 11.3 57.3 74.0 16.7
10640.00 H AV 355 11.3 0.152 47.0 54.0 7.0
(5.6 GHz Band)
Mode Channel Frequency | Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HNV PK/IAV (dBupV) (dB) (dB) (dBuV/m) (dBpV/m) (dB)
5466.80 H PK 53.6 11.0 64.6 68.2 3.6
5468.60 \ PK 52.6 11.0 63.6 68.2 4.6
100 5500 11000.00 H PK 44.8 11.9 56.7 74.0 17.3
802.11n 11000.00 H AV 34.3 11.9 0.152 46.4 54.0 76
(20MHz) 116 5580 11160.00 H PK 452 12.0 57.2 74.0 16.8
11160.00 H AV 34.9 12.0 0.152 471 54.0 6.9
140 5700 11400.00 H PK 452 12.2 57.4 74.0 16.6
11400.00 H AV 35.3 12.2 0.152 47.7 54.0 6.3
Note:

1. Emission Level (Margin) = Limit - [Reading + C.F ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 30 MHz to 1000 MHz at the 3 meters distance.

3. No emission was detected in the receive mode.
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Japan
[IEEE802.11n (HT40)]
(5.2 GHz Band)
Mode Channel Frequency | Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HV PK/AV (dBuv) (dB) (dB) (dBuVv/m) | (dBuV/m) (dB)
802.11n 38 5190 10380.00 H PK 45.3 10.8 56.1 68.2 121
(40MHz) 46 5230 10460.00 H PK 444 11.0 55.4 68.2 12.8
(5.3 GHz Band)
Mode Channel Frequency | Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HNV PK/AV (dBuv) (dB) (dB) (dBuVv/m) | (dBuV/m) (dB)
802.11n 54 5270 10540.00 H PK 44.8 11.1 55.9 68.2 12.3
(40MH2) 62 5310 10620.00 H PK 45.5 11.3 56.8 74.0 17.2
10620.00 H AV 35.1 11.3 0.291 46.7 54.0 7.3
(5.6 GHz Band)
Mode Channel Frequency | Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HNV PK/AV (dBuv) (dB) (dB) (dBuVv/m) | (dBuV/m) (dB)
5467.70 H PK 53.6 11.0 64.6 68.2 3.6
102 5510 5469.80 \ PK 52.7 11.0 63.7 68.2 4.5
11020.00 H PK 45.2 11.9 571 74.0 16.9
802.11n 11020.00 H AV 34.5 11.9 0.291 46.7 54.0 73
(40MHz) 110 5550 11100.00 H PK 457 12.0 57.7 74.0 16.3
11100.00 H AV 34.6 12.0 0.291 46.9 54.0 71
134 5670 11340.00 H PK 44.6 12.2 56.8 74.0 17.2
11340.00 H AV 34.9 12.2 0.291 47.4 54.0 6.6
Note:
1. Emission Level (Margin) = Limit - [Reading + C.F ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 30 MHz to 1000 MHz at the 3 meters distance.
3. No emission was detected in the receive mode.
[IEEE802.11ac (HT80)]
(5.2 GHz Band)
Mode Channel Frequency | Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HNV PK/AV (dBuv) (dB) (dB) (dBuVv/im) | (dBuV/m) (dB)
802.11ac
(80MH2) 42 5210 10420.00 H PK 448 10.9 55.7 68.2 125
(5.3 GHz Band)
Mode Channel Frequency | Frequency ANT Detector Reading CF DCF Result Limit Margin
(MHz) (MHz) HNV PK/AV (dBpVv) (dB) (dB) (dBpV/m) (dBpV/m) (dB)
802.11ac
(80MHZ) 58 5290 10580.00 H PK 44.3 1.2 55.5 68.2 12.7
(5.6 GHz Band)
Mode Channel Frequency | Frequency ANT Detector Reading CF DCF Result Limit Margin
(MHz) (MHz) HV PK/AV (dBpv) (dB) (dB) (dBuVv/m) | (dBuV/m) (dB)
5466.60 H PK 53.7 11.0 64.7 68.2 35
106 5530 5468.90 \ PK 52.0 11.0 63.0 68.2 52
802.11ac 11060.00 H PK 45.1 11.9 57.0 74.0 17.0
(80MHz) 11060.00 H AV 34.5 11.9 0.561 47.0 54.0 7.0
122 5610 11220.00 H PK 45.5 12.1 57.6 74.0 16.4
11220.00 H AV 351 121 0.570 47.8 54.0 6.2
Note:

1. Emission Level (Margin) = Limit - [Reading + C.F ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 30 MHz to 1000 MHz at the 3 meters distance.
3. No emission was detected in the receive mode.
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Japan

44.4.4 Measurement chart
Transmission mode

[11a]
W52 / Channel Low
BELOW 1GHz

skickick . RADIATED EMISSION  sekickskokk
[ 3m Semi-anechoic chamber ]

TT T T

TUV SUD Japan Ltd. <{<{DATA Sheet No.01> 26 August,2019 11:46
Company name : KYOCERA Corporation Standard : FCC Part.15 Subpart E
EUT : Mobile Phone Operator : T.Watanabe
Model No. : DB05 Temp,Hum,Atm : 21.9[C] 63.0[%]
Serial No. :N/A Notel : Ch:36_5180MHz
Test mode : 5GHz W52_11a Tx_Low Note2 :
[dB( 2 V/m)]
O 717771 : T T 1 7 T 17| CCB3m>
N S T R A i i oo | o Limit@QP)
r 1 | | [ | 1 1 1 1 v a1 <MHz_Tx W52_11a Low>
50 ' — ; ' ; — Peak level(H,PK)
N ! | ! il ! ! ! ! ! . Peak level(V,PK)
L 1 1 1 1 1 1 1 I | 1 I 1 1 1
! 1 ] ! ) ! 1 ] 1 ! 1
C HE S N S O ; ; N S S B
40 L | 1 1 1 | 1 1 1 | 1 1 1 1 1
| 1 1 1 | 1 1 1 | 1 1 1 ! 1
— 1 1 1 1 1 1 1 1 | 1 1 1 1 1
F I [ T R B i I I [ T R B
= S I [ T R B i I I [ T R B
gz 30 T i i T
— | 1 1 ] | ) 1 1 | 1 1 ] | 1
I [ T R B i I I [ T R B
1 1 I I 1 I 1 | | 1 I I |
| 1 1 1 1 1 1 1 1 1 1 1
1 1 ! i} ! ! 1 ! 1 !
] 1 ] ) ] 1 ] ] 1
| 1 I I I I |
[ T R B
1 1 1 1 1
1 1 1 1 1
1 (| | 1
T T 1.
|

1
I
I
|
I
|
T
I
|
|
I
I
H

1
1
T
1
1
1
1
1
1

o t-=-=---
(=
o

30.000 0. 100.000 500.000 1000.000

Frequency [MHz]

o

Final Result

No. Frequency (P) c. T Height Angle Remark

[MHz] [dB(1/m)] [cm] ° ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Japan

[11a]
W52 / Channel Low
ABOVE 1GHz

wkkickik RADIATED EMISSION  seksokokskk
[ 3m Semi-anechoic chamber ]

TUV SUD Japan Ltd. DATA Sheet No.02>> 15 August,2019 11:23
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : T.Watanabe
Model No. : DB05 Temp,Hum,Atm : 21.4[C] 63.8[%]
Serial No. : N/A Notel : ch:36_5180MHz
Test mode : 5GHz W52_11a Tx_Low Note2 -
[dB( 2 V/m)]
- i i i i o0 {FCC E_GHz(Peak_Only)_3m>
- E i i i i 1 | [ — Limit(PK)
- 1 | 1 I I 1 ! ! {GHz_Tx W52_11a Low
= i i i i R A ———  Peak level(H,PK)
90 F i : i I Peak level(V,PK)
80 = | | | 1 | 1 [ Emission level(H,PK)
= | 1 | 1 | R
= | | | | | [
"‘O - 1 1 1 1 1 1 1 1
E | | | | | R
s wf : T T
i ) E | : g 4 1 1 |
- 50 L 1 | 1 | | 1
o | | | | | o
40 E ; 7 v T R R
C 1 1 1 1 1 1 1 |
30 £ : ; : ———
- 1 1 1 1 1 1 | |
o0 E X : : X N R
20 E | | | | | | T
g | I N
10
E i | i i oo
okt ] ! ! ! | T
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading c. f Result Limit Margin Height Angle Remark
) PK PK PK PK 7
[MHz] [dB(xV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB] [cm] ")
1 10360.000 H 44.9 10.8 66.7 68. 2 12.5 168. 0 45.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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[11a]
W52 / Channel
BELOW 1GHz

Middle

kdckokkokk

RADIATED EMISSION

sofoiokdokok

Japan

[ 3m Semi-anechoic chamber ]

TUV SUD Japan Ltd.

DATA Sheet No.03>>

26 August,2019 14:10

Company name : KYOCERA Corporation Standard : FCC Part.15 Subpart E
EUT : Mobile Phone Operator : T.Watanabe
Model No. : DB05 Temp,Hum,Atm : 21.9(°C] 63.0[%)
Serial No. :N/A Notel : Ch:40_5200MHz
Test mode : 5GHz_ W52 _11a_Tx_Middle Note2 :
,dB(;z}' m)]
bl S H A : 1 1 1 1 11| <FCCB3m>
N R T (A ! ! bttt | ———  Limit(QP).
r 1 1 | [ | | 1 | | v v a1 <MHz_Tx W52_11a Mid
- ! ! I ! ! ; . —1 1 Peak level(H,PK)
r I ; ! R Peak level(V,PK)
- | 1 1 1 1 1 1 1 1 1 1 1 1 1
] 1 1 1 1 1 | 1 1 1 | 1
r : N S| S | : ! S N N S
40 L 1 1 1 1 1 1 1 1 1 1 1 1 | 1
| 1 1 1 1 1 1 1 | 1 1 1 | 1
— ] 1 1 1 1 1 1 1 1 1 1 1 1 1
* | 1 1 | I 1 1 | 1 1 I 1 | 1
S = 1 | o I | | 1 o
g 30 T v v T
— r 1 1 | oo 1 | 1 1 1 | [
F | | o I | | 1 o
= | I | I | | | |
L 1 1 1 1 1 1 1 1 1 1 1 1
20 —— 7 —— v
[ 1 | I o
I o [
1 1 ¥ | 1 1 1 | 1
() 1 1 | 1 1 1 1 1 1 1
10 T — T T ——
- 1 1 | 1 | | 1 [ I B
= 1 1 1 | 1 1 1 1 ! 1
L 1 1 1 1 1 1 1 1 1 1 1
1 1 1 1 ] 1 1 | | 1 1 1 | 1
0 C ! I N 1 i 1 ) I
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) 8 Height Angle Remark
[MHz] [dB(1/m)] [cm] (A
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Japan
[11a]
W52 / Channel Middle
ABOVE 1GHz
sickiolick . RADIATED EMISSION  seksiokskorok
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. <{DATA Sheet No.04>> 15 August,2019 13:12
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : T.Watanabe
Model No. : DB05 Temp,Hum,Atm : 21.4[C] 63.8[%]
Serial No. :N/A Notel : ch:40_5200MHz
Test mode : 5GHz_ W52_11a_Tx Mid Note2 :
[dB( 2 V/m)]
10 g i i i i o0 {FCC E_GHz(Peak_Only)_3m>
F i ! I ! ! [ Limit(PK)
100 £ i " . T ¢GHz_Tx W52_11a Mid
0 E ] i i i i H Pt Peak level(H,PK)
90 F g : ; T Peak level(V,PK)
80 E 1 I 1 | | 1 | 1 Emission level(H,PK)
o = i i i i i R
r I ] | ] I | ] 1
"'0 1 1 1 1 1 1 1 1
= | | | | R
s ®F : T
z ) -:- I | : : | 1
ik 50 | 1 1 1 [
E 1 1 | 1 1 I | |
40 F : ; i i
E i i i i R
0E ! : =t 1 1 7
on E } i i ) HE N
30 = | I | ) I | | 1
E | I | ] I | | |
S S R S
oE ! ! : ! I
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading c.f Result Limit Margin Height Angle Remark
PK PK PK PK
[MHz] [dB(xV)] [dB(1/m)] [dB(xV/m)] [dB(uV/m)] [dB] [cm] ]
1 10400.000 H 44.8 10.8 55.6 68. 2 12.6 127.0 277.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Japan

[11a]
W52 / Channel High
BELOW 1GHz

siiickick . RADIATED EMISSION  sskckskook
[ 3m Semi-anechoic chamber ]

TUV SUD Japan Ltd. {{DATA Sheet No.05>> 26 August,2019 15:11
Company name : KYOCERA Corporation Standard : FCC Part.15 Subpart E

EUT : Mobile Phone Operator : T.Watanabe

Model No. : DB05 Temp,Hum,Atm : 21.9[°C] 63.0[%]

Serial No. :N/A Notel : Ch:48_5240MHz

Test mode : 5GHz_W52_11a_Tx_High Note2 :

[dB(x V/m)]
60

IEEEEEE IR
e e imit
r A A i | L1001 1| <MHzTxW52.11a High
50 — ; ; — Peak level(H,PK)
C ! ! I ! ! ! ! b Peak level(V,PK)
| ! 1 1 1 1 ! 1 1 1 1 1 1 1 1
1 1 1 1 1 1 | | 1 1 1 1
A : NN
A‘D_ 1 1 1 1 1 1 1 1 1 1 1 1 1 1
1 1 1 1 1 1 1 1 1 | 1 1 1 1
I 1 1 1 1 1 I 1 1 1 ) 1 1 1 1
= I I 1 1 I I 1 I | | I 1 1 1
© - I I I I I I I I | | I I I I
g 30 I i | T
o=y 1 1 1 1 1 1 1 1 | | 1 1 1 1
I I I I I I I I | | I I I I
I I I 1 I I I I I | I I I |,
1 1 1 1 1 1 1 1 ! ! 1 1 1
1 1 1 1 1 1 1 | | 1
[l 1 1 1 1 ] 1 ] ]
I I I 1 I I |
I 1 1 I I
1 1 1 1 1
1 1 1 I
1 1 1 |
T T T

1
I
I
1
1
1
T
I
1
1
1
I

0.000 100.000 500.000 1000.000
Frequency [MHz]

0
30.000

@

Final Result
No. Frequency (P) c.tT Height Angle Remark
[MHz] (dB(1/m)] [cm] it ]
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-19157-0

Japan
[11a]
W52 / Channel High
ABOVE 1GHz
*krickick RADIATED EMISSION  sekookskorok
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. DATA Sheet No.06>> 15 August,2019 14:02
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : T.Watanabe
Model No. : DB05 Temp,Hum,Atm : 21.4[°C] 63.8(%]
Serial No. :N/A Notel : ch:48 5240MHz
Test mode : 5GHz_W52_11a_Tx_High Note2 -
dB( 2 V/m)]
T : : N R R T ¢FCC E_GHz(Peak Only) 3m>
100 F ! ! S TN ——— Limit(PK)
- [ 1 1 [ 1 1 1 1 GHz_Tx W52 lld”igh‘
90 E i | i R R ——— Peak level(H,PK)
E : : ; : [ ———  Peak level(V,PK)
80 c | | | | 1 | [ Emission level(H,PK)
o | 1 | i i R
= | I 1 I I 1 | |
"'0 1 1 1 1 1 1 1 1
: T
i : ' M
j: - - 1 I 1 |
JO 1 I 1 1 I I
C | I | I I | | |
40 F i i i i
E i i i i R
30 E : : RN
o0 E : : : . I
_O i 1 I 1 I I | | |
- 1 1 1 1 1 | I |
e
oE ! ! ! | : P11
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading c.f Result Limit Margin Height Angle Remark
PK { PK {
[MHz] [dB(xV)] [dB(1/m)] [dB(xV/m)] [dB(uV/m)] [dB] [cm] [°]
1 10480.000 H 46.1 11.0 b7.1 68. 2 11.1 152.0 197.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18 GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-19157-0

Japan

[11a]
W53 / Channel Low
BELOW 1GHz

spiiokik RADIATED EMISSION  seksoksorsk
[ 3m Semi-anechoic chamber ]

TUV SUD Japan Ltd. DATA Sheet No.07>> 26 August,2019 15:35

Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : T.Watanabe

Model No. : DB05 Temp,Hum,Atm : 21.9[°C] 63.0[%)

Serial No. :N/A Notel : ch:52_5260MHz

Test mode : 5GHz_ W53_11a_Tx_Low Note2 2

[dB( uh\' m)]

0 . ———— : ; : R e
E T T T : A I e
- ———  Limit(
C I S R - N i I 4 0 0 0o <MHzTxW53_11a Low)
50 ' — ' ; ; — Peak level(H,PK)
B : ! P ! ! ! ! N Peak level(V,PK)
1 1 1 1 1 1 1 1 1 1 1 1 1 1
— 1 1 1 1 1 | 1 1 | 1 1 1
r : b LY ) : : L
40 5 1 1 1 1 1 1 1 1 1 1 1 1 1 1
1 1 | | 1 1 1 | 1 1 | 1 1 1
B 1 1 1 1 1 1 1 | 1 1 1 1 1 1
- 1 1 I 1 1 1 1 I 1 1 I ] 1 1
© - 1 1 I I 1 ] 1 I 1 1 I L 1 1
g 30 v R E—— y 1 T T
— r 1 1 1 1 [l [l 1 | 1 1 1 i 1 [l
r 1 1 | I 1 1 1 I I 1 I ] 1 1
- 1 1 1 I 1 1 1 I 1 1 1 1 1 A
b 1 1 1 1 1 1 1 1 1 1 1
1 1 1 | 1 1 1 1 1 1
1 1 [ ] 1 [ 1 1 1
1 1 ] 1 1 1 1
1 ) | 1 1
1 | | 1 1
1 1 1 1 1
1 | 1 1
T T T

20 T

T

1 1 1

| 1 1 1

1 1 1 1 1 1

10 : r : R

- 1 1 1 | 1 1 I I 1 1

- 1 1 1 | 1 1 1 1 1 1

b 1 1 1 | 1 1 1 1 1 1

1 1 1 1 1 1 1 1 1 1 1 1 1 1

oL ! I I I ! | ! IS T |
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle Remark

[MHz] [dB(1/m)] [cm] ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-19157-0

Japan
[11a]
W53 / Channel Low
ABOVE 1GHz
sickiiiok . RADIATED EMISSION  seksiokskorok
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. DATA Sheet No.08>> 15 August,2019 15:00
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : T.Watanabe
Model No. : DB05 Temp,Hum,Atm : 21.4[C] 63.8(%]
Serial No. : N/A Notel : ch:52_5260MHz
Test mode : 5GHz W53_11a_Tx_Low Note2 :
[dB( 2 V/m)]
10 ¢ : : : — ] <FCC E.GHz(Peak_Only)_3m
- E i i i ! ! o — Limit(PK)
- 1 ' 1 ' ' 1 | 1 {GHz_Tx W53_11a Low
90 E i i i i T R T ————  Peak level(H,PK)
2 : ; } [ Peak level(V,PK)
80 c | I I | | | T Emission level(H,PK)
o | i | i i R
= ) I 1 I I | | |
TO 1 1 1 1 1 1 1 1
= | | | | | R
5 60 | i
= F I | | |
_‘-: - B 1 I | |
JO 1 1 | 1 I I
c ] I 1 I I | | |
10 : e
E i i i R
"E : : I T T
o0 F : : : : N
_O 3 I I 1 I I 1 | |
E 1 I 1 ] ] | | |
10 F i ; i — 1
- 1 1 1 1 1 1 1 1
0 E ) ! . ! ! .
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHZz]
Final Result
No. Frequency (P) Reading c.f Result Limit Margin Height Angle Remark
i PK PK PK PK o
[MHz] (dB(xV)] [dB(1/m)] [dB(xV/m)] [dB(nV/m)]  [dB] [cm] [° ]
1 10520.000 H 45.1 .4 56. 2 68. 2 12.0 205.0 257.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18 GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-19157-0

Japan

[11a]
W53 / Channel Middle
BELOW 1GHz

sokoronk RADIATED EMISSION  sokoboboboik
[ 3m Semi-anechoic chamber ]

TUV SUD Japan Ltd. DATA Sheet No.09>> 26 August,2019 16:02
Company name : KYOCERA Corporation Standard : FCC Part.15 Subpart E

EUT : Mobile Phone Operator : T.Watanabe

Model No. : DB05 Temp,Hum,Atm : 21.9[C] 63.0(%]

Serial No. :N/A Notel : Ch:56_5280MHz

Test mode : 5GHz_W53_11a_Tx Middle Note2 :

dB(p V/m))
60

- 1 : bt : l 1 1 1 1 ! : Lo <{FCC B_.3m
L 1 1 1 1 1 1 1 | s >
| | Vo H ' 1 , voodon 8 Limit(QP)
L ! ! oor o ! ! ! ! [ N MiHz Tx W53_iia Mid
50 it ; ; — Peak level(H,PK)
L 1 | [ T 1 1 1 1 [ T deak level(V,PK
C H H I T ! ! ! 1 Lo Peak level(V,PK)
1 1 1 1 1 1 1 | | 1 1 1 1 1
- | I 1 1 I | | 1 I I 1 1
o | 1 [ | 1 1 1 [ R
40 - 1 1 1 1 1 1 1 1 1 1 1 1 1 1
| | 1 [ 1 | 1 1 | [
I~ 1 1 1 1 1 | 1 | | 1 1 1 1 1
= 1 1 [ T 1 1 i 1 [ T
= - 1 1 [ T 1 1 I 1 [ T
> . 1 1 1 1 1 1 1 1 1 1 1 1 1 1
o 30 ! ! 1 1 1 | 1 ! 1 1 1 1 1 1
— B | 1 | 1 [ | 1 1 1 | | TR ]
- 1 1 [ T 1 1 1 i [ T
- 1 1 [ T I 1 | | [
- 1 1 1 1 1 1 1 1 1 1 1 1 1
1 1 1 1 1 | 1 1 1 1
[ [ 1 1 [ ] 1 1 1
| 1 [ T |
1 [ T
1 1 1 1 |
1 1 1 |
1 1 1 1
T T T
|

1
|
T
|
1
1
1
|

(=}

50.000 100.000 500.000 1000.000
Frequency [MHz)

w
&
=)
S
S
o

Final Result
No. Frequency (P) c.t Height Angle Remark
[MHz] [dB(1/m)] [cm] ]
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-19157-0

Japan
[11a]
W53 / Channel Middle
ABOVE 1GHz
skickick . RADIATED EMISSION  seboiokskork
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. {<{DATA Sheet No.10> 15 August,2019 15:40
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : T.Watanabe
Model No. : DB05 Temp,Hum,Atm : 21.4[C] 63.8[%]
Serial No. :N/A Notel : ch:56_5280MHz
Test mode : 5GHz_ W53 _11a_Tx Mid Note2 .
[dB( 2 V/m)]
MR e i : N N A B <FCC E.GHz(Peak Only) 3m>
100 F : ! T R ——— Limit(PK)
- 1 1 1 1 1 1 1 I {GHz_Tx_W53_11a Mid
an F i i | i L Peak level(H,PK)
0 E : : : T T Peak level(V,PK)
= I | I ! 1 [ Emission level(H,PK)
80 F . . ) ——
5 I 1 I | | 1 1 1
C | 1 I | | I ] I
70 C 1 1 1 1 1 1 1 1
E | | | | | o
= 60F i i ' L ﬁ
> C 1 1 1 1
j = E 1 1 1 |
50 I 1 I | I I
E I 1 I | | | I I
40 F 7 T 7 i T B
C 1 1 1 | | 1 1 1
30 F ; : ; —
- 1 1 1 | | 1 1 1
o0 E ; . X : P B
_0 = I 1 I | | I ] I
F I 1 I | 1 I I I
10 F T T T i T ——
C 1 1 1 | | 1 1 1
oL ! H } ) /O (N |
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading c.f Result Limit Margin Height Angle Remark
i PK ~_PK PK PK o
[MHz] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB] [cm] [°]
1 10560.000 H 44.9 11.2 56. 1 68. 2 2.1 186. 0 73.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-19157-0

Japan

[11a]
W53 / Channel High
BELOW 1GHz

wkkiokiok - RADIATED EMISSION sk
[ 3m Semi-anechoic chamber ]

TUV SUD Japan Ltd. <{<{DATA Sheet No.11>> 26 August,2019 16:28
Company name : KYOCERA Corporation Standard : FCC Part.15 Subpart E

EUT : Mobile Phone Operator : T.Watanabe

Model No. : DB05 Temp,Hum,Atm : 21.9[C] 63.0[%]

Serial No. : N/A Notel : Ch:64 5320MHz

Test mode : 5GHz_W53_11a_Tx_High Note2 H

[dB( 2 V/m)]
60

R T T ] e
r ——— Limit(QP)
r A T T ! | i« 4 1 1 oif] <MHzTx W53 11a High
50 — ; ; . Peak level(H,PK)
r A ! ! b Peak level(V,PK)
I | | | 1 [ |] ] ] ] I 1 [
1 1 1 1 1 ] ] | 1 1 1 1
C A S S ! ; PR (N N S
40_ 1 1 1 1 1 1 1 | | | 1 1 | 1
| 1 1 1 1 1 | 1 ! | 1 1 1 1 1
! 1 1 1 1 ! 1 ! | ! 1 1 1 1
~ I I I ] I I I I | | I I | I
° o I I I 1 I | I I | | I I I I
g 30 I R i : T B S
ot ® ] 1 1 1 1 ] 1 ] 1 | 1 1 1 1
r I I I I I | I I | | I I I I
- I I I I I | I I | | I I I |
L. 1 1 1 1 1 () 1 | | | 1 1 1
| | 1 1 1 | 1 | | 1
] ] 1 1 1 ] 1 ] ]
I I | 1 I | |
I 1 1 1 I
1 1 1 1 1
1 1 1 1 1
a1l [
T T T

0.000 100.000 500.000 1000.000
Frequency [MHZz]

w
bt
(=3
(=3
(=]
@

Final Result
No. Frequency (P) c.f Height Angle Remark
[MHz] [dB(1/m)] [cm] ]
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-19157-0

[11a]
W53 / Channel High
ABOVE 1GHz

wkkiokiok - RADIATED EMISSION sk
[ 3m Semi-anechoic chamber ]

Japan

TUV SUD Japan Ltd. DATA Sheet No.12>> 15 August,2019 16:12
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : T.Watanabe
Model No. : DB05 Temp,Hum,Atm : 21.4[C] 63.8[%]
Serial No. : N/A Notel : ch:64_5320MHz
Test mode : 5GHz_W53_11a_Tx_High Note2 H
[dB( z V/m)]
10 i i i i R (FCC E_GHz(Peak_Only)_3m>
100 E ! ! ! ! ! [ — Limit(PK)
- 1 | 1 | | 1 | | {GHz_Tx_W53_11a_High>
an E i i : i Pt ———  Peak level(H,PK)
0 £ : g ; (N Peak level(V,PK)
E 1 | 1 | | 1 1 1 Emission level(H,PK)
80 E | | | | | R 4 &L~ (H,CAV)
e 1 1 1 1 ) I I I
"'0 - 1 1 1 1 1 1 1 1
E | E | | E R
~ el 1 | 1 | | |
g 60F : ] T
;—: 50 : | 1 )
a4 | 1 I 1 o
- I 1 1 1 1 [
40 F : i v T S
i 1 1 1 1 1 1 1 1
30 F : ; ' 1
- 1 1 1 1 1 | 1 |
o0 E X . : : I M T
20 E | | [ | | [
" 1 1 1 1 I [
10 F 7 7 7 — T
g 1 1 1 1 1 | 1 ]
ok ! : [ S S N
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz)
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Margin rgin Height Angle Remark
) Pk CAV i PK O CAV K PK .o
[MHz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [cm] gl
1 10640.000 H 44.8 35.2 11.3 56. 1 46.5 74.0 17.9 7.5 152.0 134.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18 GHz to 40GHz at the 3 meters distance.
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Document Number: JPD-TR-19157-0

[11a]
W56 / Channel Low
BELOW 1GHz

spciokick - RADIATED EMISSION

[ 3m Semi-anechoic chamber ]

dkokkok ok

TUV SUD Japan Ltd.

({DATA Sheet No.13>>

Company name

EUT

Model No.

Serial No.

Test mode

[dB(z V/m)]
60

: KYOCERA Corporation
: Mobile Phone

: DB05

: N/A

: 5GHz W56_11a_Tx_Low

Standard
Opol’dtul'
Temp,Hum,Atm
Notel

Note2

: FCC Part.15 Subpart E
: T.Watanabe

: 21.9(C] 63.0[%]

: Ch:100_5500MHz

T Tt

40

TTTT

30

Level

T 17

30.000

100.000

Frequency

500.000

1000.000
[MHz]

26 August,2019 16:54

<{FCC B_.3m

Limit(QP)

M <MHz.TxW56_11a Low>

Peak level(H,PK)
Peak level(V,PK)

Final Result

No. Frequency (P) c. f

[MHz]

Note:

[dB(1/m)]

Height

[cm] [°

Angle

Remark

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TUV SUD Japan Ltd.
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Japan




Document Number: JPD-TR-19157-0

[11a]
W56 / Channel Low
ABOVE 1GHz

sk RADIATED EMISSION  seksolokork
[ 3m Semi-anechoic chamber ]

TUV SUD Japan Ltd. DATA Sheet No.14>> 15 August,2019 16:50
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
U : Mobile Phone Operator : T.Watanabe
Model No. : DB05 Temp,Hum,Atm : 21.4[C] 63.8(%]
Serial No. :N/A Notel : ch:100_5500MHz
Test mode : 5GHz_ W56_11a_Tx_Low Note2 :
[dB( xz V/m)]
HOE i i i i R FCC E_GHz(Peak Only) 3m
100 E | i | ! ! [ — Limit(PK)
- ] ] ] 1 1 ] ] ] {GHz_Tx_W56_11a_Low
- i i i N I ————  Peak level(H,PK)
0E : : ; L L Peak level(V,PK)
E | 1 1 1 1 1 I 1 Emission level(H,PK)
80 E . : S R o— hEL~(H,CAV)
70 £ ! ! ! ; ! L4 1 X Emission level(V,PK)
- i : HRrYEER
- MM
> E Jazooy | | 1
j rO = 1 1 1 1
9 | | | 1 | !
= 1 1 I 1 1 | I I
40 F i T i T
E i i i N
30 | t t t t t B —
- 1 1 1 1 1 1 1 1
o 1 1 1 1 1 1 1 1
2, 1 1 1 1 1 1 = 1
20 o | [ | [ | T
E 1 1 | | | [
10 F ; T 7 —
C 1 1 1 1 1 1 1 1
- | 1 1 1 1 I ] |
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading L% 4 Result Result Limit Margin Margin Height Angle Remark
i K CAV PK _cA K Pk ocav.
[MHz] [dB(uV)] [dB(pV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(nV/m)1  [dB] [dB] [cm] ]
1 5461.300 H 50.2 ———— 10.9 61.1 —— 68. 2 7.1 ———— A0 1.0
2 5468.500 V 49.6 e 11.0 60.6  ———— 68. 2 7.6 ——— 1730 48.0
3 11000.000 H 44.8 34.5 11.9 56.7 46. 4 74.0 17.3 7.6 177.0 107.0

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.

TUV SUD Japan Ltd.
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Japan




Document Number: JPD-TR-19157-0

Japan

[11a]
W56 / Channel Middle
BELOW 1GHz

sk RADIATED EMISSION  seksoiokork
[ 3m Semi-anechoic chamber ]

TUV SUD Japan Ltd. DATA Sheet No.15>> 27 August,2019 09:51
Company name : KYOCERA Corporation Standard : FCC Part.15 Subpart E

EUT : Mobile Phone Operator : T.Watanabe

Model No. : DB05 Temp,Hum,Atm : 20.6[°C] 58.3(%]

Serial No. : N/A Notel : Ch:116_5580MHz

Test mode : 5GHz_W56_11a_Tx Middle Note2 $

[dB(z V/m)]
60

A A A ! 1 1 1 1 1 1] <FCCB3m
- I | I I I ] | I I I I I I I imi
o | i S A O e
1 1 | | [ 1 | 1 1 1 | [ SMHMZ_1X_ Wob_l11a Mid,
50 i : : I S : : H ; — Peak level(H,PK)
5 + + + —t—t + + + + + +——t—+ \T1, 1T
- ! ! b ! ! ! ! k) Peak level(V,PK)
N 1 1 | [ 1 | ] [ I [
™ 1 1 I I 1 1 1 1 I I I 1
- I I I I I I | I I | I I I I
L I L HEs Tl ks L L L L L R T
40 - 1 1 1 1 1 1 1 1 1 1 1 1 1 1
1 1 1 [ 1 1 1 1 1 [
r 1 1 1 [ 1 | 1 1 1 [
~ | | I I I I | I I | I I I I
i - I I I I I I | I I I I I I I
S E 1 1 I 1 L 1 1 I N B 1
2 30 [ [ 1 [ [ 1 | [ 1 [
- B 1 | 1 ) 1 1 1 1 1 1 1 1 1 1
r I | I I I I | I I | I I I I
- | | I I I I I I | I I I I 1
L 1 1 1 [ 1 | 1 1 1 [
| | 1 1 | 1 | | | 1
T T T T T T T T T
I | I I I I I
1 1 [
1 1 [
| 1 [
| [
T T T

I

I

I

1

1 1
[} 1
T T
| I
| 1
1 I
1 1
! |

30.000 50.000 100.000 500.000 1000.000
Frequency [MHz)

Final Result
No. Frequency (P) c.t Height Angle Remark
[(MHz] [dB(1/m)] [cm] ]
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-19157-0

Japan
[11a]
W56 / Channel Middle
ABOVE 1GHz
sk RADIATED EMISSION  sekstokskork
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. <{{DATA Sheet No.16> 15 August,2019 17:28
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : T.Watanabe
Model No. : DB05 Temp,Hum,Atm : 21.4[C] 63.8(%]
Serial No. :N/A Notel : ch:116_5580MHz
Test mode : 5GHz_W56_11a_Tx Middle Note2 :
dB(z V/m)]
e | | i | T <FCC E_GHz(Peak Only) 3m>
.- i i i ! ! o — Limit(PK)
S 1 | 1 1 1 1 ] <(GHz_Tx_W56_11a Mid
an F i i i i I ———  Peak level(H,PK)
0 £ : : : [ I Peak level(V,PK)
E 1 [l 1 [ [ 1 | | Emission level(H,PK)
80 F ; ; ' T 5 &L~ L(H,CAV)
E 1 I i I I [
70 C 1 1 1 1 1 1 1 1
= | | i | o
5 60f | ]
(3 F I | | |
;-; FO = I 1 1 |
o 1 | ] I [
= 1 | i I I |
40 F T 7 i i
E i i i L
N E : : — 1 i
o0 E i i | : I (-
20 E | | | | | o
E I | | l 1 |
10 F 7 ; I —— T
C 1 1 | 1 1 | 1 1
oE ] ! ! H ! .
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading et Result Result Limit Margin Margin Height Angle Remark
- Pk CAv i PK AV K PK cav.
[MHz] [dB(uV)] [dB(xV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB]  [em] E i
1 11160.000 H 44.6 34.9 12.0 56. 6 46.9 74.0 17.4 Vil 166.0 316.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18 GHz to 40GHz at the 3 meters distance.
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